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TEST SUMMARY

511 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

513 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS IN 100KkHzZ BANDWIDTH
RESULT: Passed

5.15 POWER SPECTRAL DENSITY
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

5.1.7 CONDUCTED EMISSIONS
RESULT: Passed

521 ANTENNA REQUIREMENT
RESULT: Passed

5.2.2 26DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Passed

5.2.3 PEAK OUTPUT POWER
RESULT: Passed

2.4 POWER SPECTRAL DENSITY
RESULT: Passed

5.25 PEAK POWER EXCURSION
RESULT: Passed

5.2.6 RF CONDUCTED SPURIOUS EMISSIONS
RESULT: Passed

527 SPURIOUS EMISSION
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Electronics Testing Center, Taiwan
(FCC Registration No.: 392735 & Test Site Industry C  anada No.: 2949A)

No.8, Lane 29, Wenming RD., Leshan Tsuen, Guishan Shiang, Taoyuan
County, Taiwan 33383




A TUVRheinland®

Produkte
Products

Seite 5 von 283
Page 5 of 283

Prufbericht - Nr.:
Test Report No.

17018980 001

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

K'.nd of Manufacturer Type S/N Callbrgted
Equipment until
Spurious Emissions and Radiated Emissions
EMI Test Receiver | Rohde &Schwarz ESIB7 2011-07-19
Spectrum Rohde &Schwarz FSU46 2011-11-25
Analyzer
Horn Antenna EMCO 3115 2011-07-18
Bilog ANtenna | o . tner CBL 6112B 2011-09-02
Schaffner
Horn Antenna EMCO 3116 2011-07-16
Pre Amplifier Hewlett-Packard 8449B 2011-10-10
Radio Frequency Test Suite
EMI Test Receiver | Rohde & Schwarz ESCI 100178 2011-01-17
Spectrum Agilent E4446A 2011-09-26
Analyzer
Power Meter Agilent N1922A 2011-11-01
geak Power | Agilent N1912A 2011-11-01
ensor

Conducted Emissions
Receiver Rohde &Schwarz ESCS30 2011-09-06
LISN EMCO 37100/2M 2011-03-04
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined
systems, in accordance with the recommendations of ISO/IEC 17025 are:

Table 2: Measurement Uncertainty

Items Extended Uncertainty

CE Disturbance Voltage (dBuV) +2.5dB

RE Field strength (dBuV/m) +4.4dB

(30-1000MH2z)

RE Field strength (dBuV/m) +2.9dB

(1-18GHz)

RE Field strength (dBuVv/m) +3.5dB

(18-40GH2z2)

Bandwidth Emission Bandwidth 8.25X 10Error! Objects
cannot be created from
editing field codes.

Power Density Power Spectral Density + 1.5dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached of this report and
delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file for
certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Electronics Testing Center, Taiwan test facility located at No. 8, Lane 29, Wenming RD.,
Leshan Tsuen, Guishan Shiang, Taoyuan County, Taiwan 33383, R.O.C, Taiwan is listed on
the US Federal Communications Commission list of facilities approved to perform
measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Wi-Fi invite home router with 2.4G wireless technology. The RF-HTN104 is a high
performance wireless router designed to easily fit into your network and provide you with an
easy way to connect all your devices and enjoy multimedia and games throught your home.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Rating of EUT

Kind of Equipment:

Wi-Fi Invite Home Router

Type Designation: RF-HTN104
FCCID KA2RFHTN104A1
ICID 4216A-RFHTN104A1

Rated Input Power

DC 12V (via AC/DC adapter)

Rated input Current

1.25A

Table 4: Technical Specification

Item

Description

Operating Frequency band

2412 ~ 2462 MHz, 5150 ~ 5250MHz, 5725 ~ 5850MHz

Modulation

802.11b: DSSS (CCK, DQPSK, DBPSK)
802.11g: OFDM (64QAM, QPSK, BPSK)
802.11a;: OFDM (64QAM, 16QAM, QPSK, BPSK)
802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

Data Rate (Mbps)

802.11b: 1, 2,5.5, 11

802.119: 6, 9, 12, 18, 24, 36, 48, 54

802.11a: 6, 9, 12, 18, 24, 36, 48, 54

802.11n (20MHz): 6.5, 7.22, 13, 14.44, 19.5, 21.67, 26, 28.89, 39, 43.33,
52,57.78, 58.5, 65.0, 72.22, 78, 86.67, 104, 115.56, 117, 130, 144.44
802.11n (40MHz): 13.5, 15, 27, 30, 40.5, 45, 54, 60, 81, 90, 108, 120,
121.5, 135, 150, 162, 180, 216, 240, 243, 270, 300

Output Power

2.4GHz and 5.8GHz Band

802.11b: 16.67dBm; 802.11g: 19.96dBm

802.11n HT20: 17.79dBm; 802.11n HT40: 19.76dBm

802.11a: 23.74dBm; 802.11an HT20: 23.12dBm; 802.11an HT40:
28.07dBm

5.2GHz Band:

802.11a: 8.56dBm; 802.11an HT20: 11.33dBm; 802.11an HT40: 16.32

Antenna

Integrated Antenna
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2.4GHz Band: 4.6dBi for Antenna 1 and Antenna 2
Antenna Gain 5.8GHz Band: 3.30dBi for Antenna 1 and 3.62dBi for Antenna 2
5.2GHz Band: 2.34dBi for Antenna 1 and 3.72dBi for Antenna 2

Table 5: Carrier Frequency

Frequency Frequency
Frequency Band Channel No. (MH2) Channel No. (MH2)
1 2412 7 2442
2 2417 8 2447
2412 ~ 2462MHz
3 2422 9 2452
(802.11b, 802.11g,
802.11n HT20) 4 2427 10 2457
5 2432 11 2462
6 2437 - -
Frequency Frequency
Frequency Band Channel No. (MH2) Channel No. (MH2)
- - 7 2442
- - 8 2447
2412 ~ 2462MHz 3 2422 9 2452
(802.11n HT40) 4 2427 - -
5 2432 - -
6 2437 -- -
Frequency Frequency
Frequency Band Channel No. (MH2) Channel No. (MH2)
149 5745 - -
5725 ~ 5850MHz 153 765 - -
(802.11a, 802.11an | 157 5785 - -
HT20) 161 5805 - -
165 5825 - -
Frequency Frequency
Frequency Band Channel No. (MH2) Channel No. (MH2)
£795 — EBEOMH 151 5755 159 5795
~ z
(802.11an HT40) 155 5775 - -
Frequency Frequency
Frequency Band Channel No. (MH2) Channel No. (MH2)
36 5180 - -
5150 ~ 5250MHz
40 5200 - -
(802.114a, 801.11an
HT20) 44 5220 - ==
48 5240 - -
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Frequency Frequency
Frequency Band Channel No. (MH2) Channel No. (MHz)
5150 ~ 52500MHz [ 5190 - ~
~ z
(802.11an HT40) |22 5210 -

3.3 Independent Operation Modes

The basic operation modes are:
A. On, transmitting

1. Low channel

2. Middle channel

3. High channel

Standby

Receiving

Off

OCOow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.4: 2003.

During testing, test software 'Duck_1 1 8'was used for setting up different operation modes.
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4.3 Special Accessories and Auxiliary Equipment

Table 6: Test Auxiliary Equipments

Description Manufacturer Model Specification
3.1m*1, Unshielded
Notebook HP nx6320 Power Line / Adapter
2.8m*1, Unshielded
Notebook DELL 1420 Power Line / Adapter
GLOBAL YEOU Input: 100-240V, 50/60Hz
AC/DC adapter DIANN Electric AMS3-1201250FU 0.5A/32VA
Industrial Co., Ltd. Output: DC 12V, 1.25A

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj =

Turn Tahle

Ground Plane

Test Receiver

e

B oa
o 4a
&4
Pa

Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
P s
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Diagram of Measurement Equipment Configuration for Transmitter Measurement

EUT W HTN104
Adapter

IEEE 802.11b, 802.11g, 802.11gn HT20 mode:
There are three channels have been tested as following:

N otebook

N otebook

Channel Frequency (MHz)
Low=1 2412
Middle = 6 2437
High = 11 2462

IEEE 802.11b mode: 1 Mbps data rate is the worse case for full testing.
IEEE 802.11g mode: 6 Mbps data rate is the worse case for full testing.
IEEE 802.11gn HT20 mode: MCSO0 6.5 Mbps data rateis the worse case for full testing.

IEEE 802.11gn HT40 mode:
There are three channels have been tested as following:

Channel Frequency (MH2z)
Low =3 2422
Middle = 6 2437
High =9 2452

IEEE 802.11gn HT40 mode: MCSO0 13.5 Mbps data rate is the worse case for full testing.

IEEE 802.114a, 802.11an HT20 mode:

There are three channels have been tested as following:

Channel Frequency (MHz)
Low = 149 5745
Middle = 157 5785
High = 165 5825

IEEE 802.11a mode: 6 Mbps data rate is the worse case for full testing.
IEEE 802.11an HT20 mode: MCSO0 6.5 Mbps data rate is the worse case for full testing.

IEEE 802.11an HT40 mode:
There are two channels have been tested as following:

Channel Frequency (MHz)
Low =151 5755
High = 159 5795

IEEE 802.11an HT40 mode: MCSO0 13.5 Mbps data rate is the worse case for full testing.
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5. Test Results

5.1 Transmitter Requirement & Test Suites — FCC Par t15
Subpart C

5.1.1 Antenna Requirement

RESULT: Passed

Test date 2011-01-03 to 2011-01-10

Test standard FCC Part 15.247(b) and Part 15.203

Limit the use of antennas with directional gains that do

not exceed 6 dBi, if transmitting antennas of
directional gain greater than 6 dBi are used, the
power shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi

The maximum gains of each type of antennas for all legacy / SISO modes test.

Band Ant 1 gain (dBi) Ant 2 gain (dBi)

2.4 GHz 2.99 2.75

5.8 GHz 4.61 3.68

The antenna combinations for 2x2 (CCD) modes test:

Frequency |Antennas |Ant 1|Ant 2 |10”(Ant1/10) |10*(Ant2/10) |10”(Ant1/10)+ |Combination
Band conbination|gain [gain 10"(Ant2/10) |Gains
2.4GHz Antl/Ant2 |2.99 [2.75 |1.991 1.884 3.875 5.88
HT20&HT40

5.8GHz Antl/Ant2 |4.61 (3.68 |2.891 2.333 5.224 7.18
HT20&HT40
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5.1.2 Peak Output Power

RESULT: Passed
Test date 2010-12-29 to 2011-01-10
Test standard FCC Part 15.247(b)(3)
Basic standard ANSI C63.4: 2003
Limit 1 Watt
Kind of test site Shielded room
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 20C
Relative humidity 56%
Atmaospheric pressure 101.0 kPa
Table 7: Test result of Peak Output Power, 802.11b
Channel P
Peak Output Power Limit
Channel Frequency e W m
(MHz) (dBm) (W) (W)
Low Channel 2412 16.67 0.046398 1
Middle Channel 2437 16.20 0.041677 1
High Channel 2462 15.89 0.038788 1
Table 8: Test result of Peak Output Power, 802.11g
Channel Peak Output Power Limit
Channel Fr?&lﬁezr;cy Chain0 | Chainl | Chain0 | Chainl Total W)
(dBm) (dBm) (W) (W) Power
Low Channel 2412 11.81 12.06 0.01518 | 0.01606 | 0.03124 1
Middle Channel 2437 16.78 17.11 0.04763 | 0.05144 | 0.09907 1
High Channel 2462 11.44 11.56 0.01393 | 0.01432 | 0.02825 1
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Table 9: Test result of Peak Output Power, 802.11gn , HT20

Channel Peak Output Power Limit
Channel Fr((a&L'J_lle)]cy Chain0 | Chainl | Chain0 | Chainl Total W)
(dBm) (dBm) (W) (W) Power
Low Channel 2412 11.34 10.51 0.01361 | 0.01124 | 0.02485 1
Middle Channel 2437 16.24 15.55 0.04304 | 0.03589 | 0.07893 1
High Channel 2462 10.88 11.34 0.01224 | 0.01361 | 0.02585 1

Table 10: Test result of Peak Output Power, 802.11g n, HT40

Channel Peak Output Power Limit
Channel Fr((aleltll_'ezr)lcy Chain 0 Chain 1 Chain 0 Chain 1 Total W)
(dBm) (dBm) (W) (W) Power
Low Channel 2422 11.06 11.31 0.01276 | 0.01351 | 0.02627 1
Middle Channel 2437 16.48 17.01 0.04444 | 0.05024 | 0.09468 1
High Channel 2452 11.38 11.64 0.01374 | 0.01459 | 0.02833 1
Table 11: Test result of Peak Output Power, 802.11a
Channel Peak Output Power Limit
Channel Fr((aleltll_'ezr)lcy Chain 0 Chain 1 Chain 0 Chain 1 Total W)
(dBm) (dBm) (W) (W) Power
Low Channel 5745 20.59 19.82 0.11444 | 0.09591 | 0.21035 1
Middle Channel 5785 20.67 20.53 0.11676 | 0.11301 | 0.22977 1
High Channel 5825 20.58 20.88 0.11426 | 0.12243 | 0.23669 1
Table 12: Test result of Peak Output Power, 802.11a n, HT20
Channel Peak Output Power Limit
Channel Fr((aleltll_'ezr)lcy Chain 0 Chain 1 Chain 0 Chain 1 Total W)
(dBm) (dBm) (W) (W) Power
Low Channel 5745 20.64 19.43 0.11588 | 0.08770 | 0.20358 1
Middle Channel 5785 20.56 19.61 0.11376 | 0.09141 | 0.20517 1
High Channel 5825 20.52 19.22 0.11272 | 0.08356 | 0.19628 1
Table 13: Test result of Peak Output Power, 802.11a n, HT40
Channel Peak Output Power Limit
Channel Fr((a&L'J_lle)]cy Chain0 | Chainl | Chain0 | Chainl Total W)
(dBm) (dBm) (W) (W) Power

Low Channel 5755 24.94 25.05 0.31153 | 0.31996 | 0.63149 1
High Channel 5795 24.24 25.76 0.26533 | 0.37644 | 0.64177 1
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5.1.3 6dB Bandwidth and 99% Bandwidth

RESULT: Passed
Date of testing : 2010-12-29 to 2011-01-10

Test standard : FCC Part 15.247(a)(2)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 56%

Atmospheric pressure : 101.0 kPa
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Table 14: Test result of 6dB Bandwidth & 99% Bandiw  dth, 802.11b

Channel Channel 6dB Bandwidth 99% Bandwidth Limit
Frequency (MHz) (MHz) (MH2)
Low Channel 2412 8.167 9.885 500kHz
Mid Channel 2437 8.167 10.019 500kHz
High Channel 2462 8.250 9.824 500kHz
15.8 dBm
Limit1: —_—
6 2
1M MR
1 '}
14
24
34
-44
54 |
64
74
-84.2
2387.000 2392.00 2397.00 240200 2407.00 2412.00 2417.00  2422.00  2427.00 2437.00 M
Condition: 802.11b RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11b Channel 01-6dB EBW
No. Frequency(MHz) Level(dBm)
1 2407.91670 -1.61
2 2412.50000 5.66
3 2416.08330 -1.00
No. /AFrequency(MHz) ALevel(dB)
1 mk3-mk1 8.1666 0.61
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157 dBm
Limit1: —_—
6 2
LM, MU
4 i
14
24
34
-44
54
=
64
74
-84.3
2412000 2417.00 242200 242700 243200 243700 244200 244700  2452.00 2462.00 MH

Condition: 802.11b RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11b Channel 06-6dB EBW

No. Frequency(MHz) Level(dBm)

1 2432.91670 -1.97

2 2436.50000 5.63

3 2441.08330 -1.20

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 8.1666 0.77
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152  dBm
Limit1: —_—
5 2
AL MMy
. C—
15
-5
-35
-45
-55
65
-75
-84.8
2437.000 244200 244700 245200 245700 246200 2467.00 247200  2477.00 2487.00 MH

Condition: 802.11b RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11b Channel 11-6dB EBW

No. Frequency(MHz) Level(dBm)

1 2457.91670 -1.79

2 2461.00000 4.83

3 2466.16670 -3.78

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 8.25 -1.99
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3 Agilent R T | Measure
|
Ch Freq 2.462 GHz Trig Free Meas Off
Occupied Bandwidth | I
Channel Power
Ref 20 dBm Atten 20 dB
ﬁamp Occupied BW
0 VTSN
LA T 3
dB/ > [ T <
Offst MN U - ACP
10 L) wam
dB HHVMLMW I HV 1
[/ W iy { ¥ T i Multi Carrier
Center 2.462 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts)
- - Power Stat
Occupied Bandwidth OccBW % Pwr  99.00% CCDF
9.8240 MHz xdB  -26.00 dB
Transmit Freq Error -5.932 kHz I‘A?rze
x dB Bandwidth 12.569 MHz* °
Copyright 2000-2008 Agilent Technologies |
3 Agilent R T | Measure
|
Ch Freq 2.437 GHz Trig Free Meas Off
Occupied Bandwidth | I |
Channel Power
Ref 20 dBm Atten 20 dB
ﬁamp Occupied BW
9 AL AN L
10 AT T
dB/ > T«
Offst (1 A ACP
10 Y T [T I
dB ' s WLW" W WV( WMrW 1
WM‘ H i i Multi Carrier
Center 2.437 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts)
- - Power Stat
Occupied Bandwidth Occ BW % Pwr  99.00 % CCDF
10.0191 MHz xdB  -26.00 dB
Transmit Freq Error 18.968 kHz I‘A?rze
x dB Bandwidth 12.988 MHz* °

Copyright 2000-2008 Agilent Technologies

3 Agilent R T | Measure
l
Ch Freq 2.412 GHz Trig Free Meas Off
Occupied Bandwidth | I |
Channel Power
Ref 20 dBm Atten 20 dB
#Samp Occupied BW
Log T
i o
dB/ > Ml | T «
Offst MN ! ‘,1 ACP
10 M )
B "”MMMW” Mlm ot
Ty M i i UMM Multi Carrier
Center 2.412 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts)
- - Power Stat
Occupied Bandwidth OccBW % Pwr  99.00 % CCDF
9.8852 MHz xdB -26.00 dB
Transmit Freq Error 88.663 kHz I‘A?rze
x dB Bandwidth 12.945 MHz* 0

—— | Copyright 2000-2008 Agilent Technologies
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Table 15: Test result of 6dB Bandwidth & 99% Bandwi  dth, 802.11g
6dB Bandwidth 99% Bandwidth
Channel .
Channel (MHz) (MHz) Limit
Frequency (MH2) Chain0 | Chainl | Chain0 | Chain1
Low Channel 2412 15.250 | 15.250 | 16.409 | 16.405 500kHz
Mid Channel 2437 15.333 | 15.333 | 16.353 | 16.105 500kHz
High Channel 2462 15.333 | 15.333 | 16.398 | 16.273 500kHz
134 dBm
Limit1: —
’ 2
7 MWHWW?
17
-27
-37
-47
57
67
-77
-86.6
2387.000 2392.00 2397.00 240200 2407.00 241200 2417.00 242200 2427.00 2437.00 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 01-6dB EBW
No. Frequency(MHz) Level(dBm)
1 2404.41670 -9.04
2 2413.25000 -2.33
3 2419.66670 -9.95
No. /AFrequency(MHz) ALevel(dB)
1 mk3-mk1 15.25 -0.91
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18.4  dBm
Limit1: —_—
8
2
2 1'AWHMMWM £
12
22
32
-42
52
62
72
-81.7
2412000 2417.00 242200 242700 243200 243700 244200 244700  2452.00 2462.00 MH
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.; 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 06-6dB EBW
No. Frequency(MHz) Level(dBm)

1 2429.33330 -4.89

2 2430.75000 2.51

3 2444.66670 -4.95

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.3334 -0.06
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131 dBm
Limit1: —_—
3
2
7 uMWMFWK }
a7
-27
37
-47
e
57
67
77
-86.9
2437.000 244200 2447.00 245200 245700 2462.00 2467.00 247200  2477.00 2487.00 MH
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.; 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 11-6dB EBW
No. Frequency(MHz) Level(dBm)

1 2454.33330 -9.93

2 2463.25000 -2.86

3 2469.66670 -10.70

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.3334 -0.77
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i Agilent R T | Measure
|
Ch Freq 2.437 GHz Trig Free Meas Off
Occupied Bandwidth | I |
Channel Power
Ref 20 dBm Atten 20 dB
figmp Occupied BW
10 I T
dB/ S A1
Offst I I ACP
10 M PP I
JB k1 \m’u ”mm‘
"1 i Multi Carrier
Center 2.437 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts)
- - Power Stat
Occupied Bandwidth OccBW % Pwr 99.00 % CCDF
16.3529 MHz xdB 260008
Transmit Freq Error 11.474 kHz I‘A?rze
x dB Bandwidth 18.156 MHz* 0
Copyright 2000-2008 Agilent Technologies |
i Agilent R T | Measure
|
Ch Freq 2.412 GHz Trig Free Meas Off
Occupied Bandwidth | I |
Channel Power
Ref 20 dBm Atten 20 dB
ﬁamp Occupied BW
10g O ,M.“V.u"A'.,m“m“, At ©
i Al A I/ T
dB/ 7 v Ty
Offst i ACP
10 [ AJM I - Mvmvv "
dB : | W«W I LT MM
N i % ! L Multi Carrier
Center 2.412 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts)
- - Power Stat
Occupied Bandwidth Occ BW % Pwr  99.00 % CCDF
16.4094 MHz xdB 260008
Transmit Freq Error -1.284 kHz I‘A?rze
x dB Bandwidth 17.598 MHz* 0
Copyright 2000-2008 Agilent Technologies |
i Agilent R T | Measure
|
Ch Freq 2.462 GHz Trig Free Meas Off
Occupied Bandwidth | I |
Channel Power
Ref 20 dBm Atten 20 dB |
#Samp % Occupied BW
Log
10 Nt UL |
dB/ NS i Y
Offst i } I\ ACP
10 L 1k
R iy ottt
— w ’ 1 Multi Carrier
Center 2.462 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts)
- - Power Stat
Occupied Bandwidth Occ BW % Pwr  99.00% CCDF
16.2978 MHz xdB 260008
Transmit Freq Error 11.769 kHz I‘A?rze
x dB Bandwidth 17.802 MHz* 0
Copyright 2000-2008 Agilent Technologies I
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171 dBm
Limit1: —_—
7
2
-3
il eyt ool g
13 1
23
-33
-43
53
63
73
-82.8
2387.000 239200 2397.00 240200 240700 241200 2417.00 242200  2427.00 2437.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.; 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 01-6dB EBW

No. Frequency(MHz) Level(dBm)

1 2404.41670 -9.20

2 2410.75000 -1.76

3 2419.66670 -9.16

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.25 0.04
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18.8 dBm
Limit1: —_—
9
2
1 y MWWUMM B
-11
-21
-1
-41 wur‘l'
51
61
-
-81.2
2412000 2417.00 2422 00 2427 00 2432.00 2437.00 2442 00 2447 00 2452 00 2462.00 MH

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.; 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 06-6dB EBW
No. Frequency(MHz) Level(dBm)

1 2429.33330 -4.62

2 2435.75000 3.02

3 2444.66670 -3.96

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.3334 0.66
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135 dBm
Limit1: —_—
4
2

5 v ot e o a1

'ul &
-16
-2b
-36
-4B =
-56
-66
-fb
-86.5

2437.000 244200 2447 00 2452 00 2457 .00 246200 246700 2472.00 2477 00 2487 00 MH=z

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.; 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 11-6dB EBW
No. Frequency(MHz) Level(dBm)

1 2454.33330 -10.18

2 2460.75000 -2.71

3 2469.66670 -9.95

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.3334 0.23
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3 Agilent R T I Measure

|
Ch Freq 2.462 GHz Trig Free Meas Off
Occupied Bandwidth | I |

Channel Power

Ref 20 dBm Atten 20 dB

figmp Occupied BW
Hady gl g d (b

10 b AN LU

dB/ S T T e

Offst Y‘ 1 ACP

10 JTn

il T Wi

1 !’ % Multi Carrier
Center 2.462 00 GHz Span 50 MHz Power

#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts

. . Power Stat
Occupied Bandwidth OccBW % Pwr  99.00% CCDF
16.2734 MHz xdB  -26.00dB |
" More
Transmit Freq Error 56.348 kHz lof2

x dB Bandwidth 18.177 MHz*

Copyright 2000-2008 Agilent Technologies

3 Agilent R T | Measure
|

Ch Freq 2.437 GHz Trig Free | Meas Off
Occupied Bandwidth | I |

Ref 20 dBm Atten 20 dB
ﬁamp Occupied BW
9 O ol o wabig s
10 T AU
dB/ A AN I
Offst JMW Y ACP
10 G HEA P
dB i — LI A . )
[ i i i i Multi Carrier
Center 2.437 00 GHz Span 50 MHz Power

#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts

. . Power Stat
Occupied Bandwidth OccBW % Pwr  99.00% CCDF
16.1051 MHz xdB  -26.00dB |
) B More
Transmit Freq Error 112.975 kHz Lof2

x dB Bandwidth 17.313 MHz*

Copyright 2000-2008 Agilent Technologies
3 Agilent R T Measure

|

Ch Freq 2.412 GHz Trig Free Meas Off
Occupied Bandwidth | I |
‘Channel Power

Ref 20 dBm Atten 20 dB |
ﬁamp % Occupied BW
10g Y [T /\,.'LH.J JIR +3 |
o AT
} &

Offst r{{ ACP
10 ek | . ],
2 of it

t I [ ,VJ I i Multi Carrier
Center 2.412 00 GHz Span 50 MHz Power

#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts

Occupied Bandwidth OccBW 9% Pwr  99.00 %

Power Stat
CCDF

16.4047 MHz xdB -26.00dB
Transmit Freq Error 52.107 kHz I\/'Cf)fze
x dB Bandwidth 17.770 MHz* °

|Copyr\ghr 2000-2008 Agilent Technologies
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Table 16: Test result of 6dB Bandwidth & 99% Bandwi  dth, 802.11gn, HT20

Channel 6dB Bandwidth 99% Bandwidth
Channel (MHz) (MHz) Limit
Frequency (MHz) Chain0 | Chain1 | Chain0 | Chain1
Low Channel 2412 16.167 | 17.083 | 17.445 | 17.380 500kHz
Mid Channel 2437 15.250 | 16.250 | 17.444 | 17.408 500kHz
High Channel 2462 16.167 | 16.750 | 17.369 | 17.436 500kHz
127 dBm
Limit1: —_—
3
2
a Mmmum Ll g 3
17
-27
-37
-47
57
-6¥
-77
-87.3
2387.000 2392.00 2397.00 240200 2407.00 241200 2417.00 242200  2427.00 2437.00 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.; 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-6dB EBW
No. Frequency(MHz) Level(dBm)
1 2404.33330 -10.52
2 2413.25000 -2.74
3 2420.50000 -9.28
No. /AFrequency(MHz) ALevel(dB)
1 mk3-mk1 16.1667 1.24
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175 dBm
Limit1: —_—
8
2
2 MMUF*"M i
12
22
-32 M
-42
-52
62
-72
-82.5
2412.000 2417.00 242200  2427.00  2432.00 2437.00 244200  2447.00  2452.00 2462.00 M
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 06-6dB EBW
No. Frequency(MHz) Level(dBm)

1 2429.41670 -5.39

2 2438.25000 2.13

3 2444.66670 -5.14

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.25 0.25
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123 dBm
Limit1: —_—
2
2
=
-18
-28
-38
-48
-58
68
-78
-87.7
2437.000 2442.00  2447.00 245200  2457.00  2462.00  2467.00  2472.00  2477.00 2487.00 MHz

Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-6dB EBW

No. Frequency(MHz) Level(dBm)

1 2454.41670 -8.95

2 2463.25000 -2.89

3 2470.58330 -10.42

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 16.1666 -1.47
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¥ Agilent R T | Measure
|
Ch Freq 2.462 GHz Trig Free Meas Off
Occupied Bandwidth | I |
| Channel Power
Ref 20 dBm Atten 20 dB |
#Samp Occupied BW
Log
10 St
dB/ NI e
Offst ] N ACP
10 o " I\WJA A
® | LI,
= I ! % ,' t Multi Carrier
Center 2.462 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts’
_ N Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
17.3692 MHz xdB  -26.00 dB
Transmit Freq Error -78.418 kHz I‘A?rze
x dB Bandwidth 18.078 MHz* °
Copyright 2000-2008 Agilent Technologies
¥ Agilent R T | Measure
|
Ch Freq 2.437 GHz Trig Free Meas Off
Occupied Bandwidth | I |
‘Channel Power
Ref 20 dBm Atten 20 dB |
ﬁi;mp Occupied BW
R S INS ) J WP |
10 T
ds/ O MR
Offst 7 4‘ %‘ 1 ACP
10 L ﬁ&d ﬁJ " |
db MWWW' U . \U ! i i
1 i ¥ Multi Carrier
Center 2.437 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts’
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
17.4443 MHz xdB 260048
Transmit Freq Error -50.129 kHz :{\/Icf)rze
x dB Bandwidth 18.444 MHz* 0
Copyright 2000-2008 Agilent Technologies
¥ Agllent R T | Measure
|
Ch Freq 2.412 GHz Trig Free Meas Off
Occupied Bandwidth | I |
‘Channel Power
Ref 20 dBm Atten 20 dB |
#Samp Occupied BW
Log s
10 1
dB/ 1 T A
Offst N 1 ACP
10 |l Iy ITh ‘
O wmwmwmww i W@H@
1 1 Multi Carrier
Center 2.412 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts.
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
17.4450 MHz xdB 260048 I:
Transmit Freq Error 42.628 kHz More

x dB Bandwidth

18.135 MHz*

lof2

Copyright 2000-2008 Agilent Technologies




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17018980 001 Seite 34 von 283

Test Report No. Page 34 of 283

120 dBm
Limit1: —_—
3
2
7 bl ot el oy
[ e
17
27
-37
-47
57
67
77
-87.0
2387.000 2392.00  2397.00 240200  2407.00 2412.00  2417.00  2422.00  2427.00 2437.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-6dB EBW

No. Frequency(MHz) Level(dBm)

1 2403.75000 -10.61

2 2410.75000 -2.62

3 2420.83330 -11.22
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 17.0833 -0.61
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176 dBm
Limit1: —_—
B 2
2 1 JMWHWW b3
12
22
-32
-42
-52
62
-72
-82.4
2412.000 2417.00 242200  2427.00  2432.00 2437.00 244200  2447.00  2452.00 2462.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 06-6dB EBW

No. Frequency(MHz) Level(dBm)

1 2429.33330 -5.68

2 2438.25000 2.37

3 2445.58330 -4.89
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 16.25 0.79
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120  dBm
Limit1: —_—
2
2
8 1 A“WWUW'
-18
-28
-38
-48
-58
68
-78
-88.0
2437.000 2442.00  2447.00 245200  2457.00  2462.00  2467.00  2472.00  2477.00 2487.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-6dB EBW

No. Frequency(MHz) Level(dBm)

1 2453.50000 -9.84

2 2460.75000 -3.10

3 2470.25000 -10.53
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 16.75 -0.69
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¥ Agilent R T | Measure
|

Ch Freq 2.462 GHz Trig Free Meas Off
Occupied Bandwidth | I |
| Channel Power
Ref 20 dBm Atten 20 dB |
fSampy Occupied BW
Log
10
dB/ NEM| J T iR
Offst 1] < ACP
» e b ML AT
dB - - im
[ ' ' t - ” UNLA Multi Carrier
Center 2.462 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts’
_ N Power Stat
Occupied Bandwidth OccBW % Pwr  99.00 % CCDF
17.4359 MHz xdB  -26.00 dB
Transmit Freq Error 45.692 kHz I‘A?rze
x dB Bandwidth 18.316 MHz* °

Copyright 2000-2008 Agilent Technologies

¥ Agilent R T | Measure
|

Ch Freq 2.437 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LI

Ref 20 dBm Atten 20 dB
#Samp Occupied BW
Log
10 T 1
ds/ N 7 A | T
Offst i ' h’L‘ ACP
10 N | KT bl 4
O RN QUL AN Wi
! % Ll ‘ Multi Carrier
Center 2.437 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
17.4083 MHz xdB -26.00 dB
Transmit Freq Error 83.203 kHz :{\/Icf)rze
x dB Bandwidth 18.360 MHz* 0

Copyright 2000-2008 Agilent Technologies

- Agilent | Measure

R T
I ]
Ch Freq 2.412 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

Ref 20 dBm Atten 20 dB
ﬁi;mp Occupied BW
10 S
dB/ I '
Offst ':A /i' ACP
10 I - W b
dB Nw,p A QAWWM T
1 L F % ’ Multi Carrier
Center 2.412 00 GHz Power
#Res BW 180 kHz #VBW 300 kHz
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
17.3797 MHz xdB -26.00dB |
Transmit Freq Error 41.083 kHz I‘A?rze
x dB Bandwidth 18.401 MHz* 0
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Table 17: Test result of 6dB Bandwidth & 99% Bandwi

dth, 802.11gn, HT40

Channel 6dB Bandwidth 99% Bandwidth
Channel (MHz) (MHz) Limit
Frequency (MHz) Chain0 | Chain1 | Chain0 | Chain1
Low Channel 2422 36.417 | 36.500 | 36.083 | 36.249 500kHz
Mid Channel 2437 36.083 | 36.500 | 36.224 | 36.186 500kHz
High Channel 2452 36.250 | 36.500 | 36.141 | 36.277 500kHz
99  dBm
Limit1: —_—
0
2
10 bt d e fodiedbdoon g b forbod g
-20 W
-30
-40
-h0
-60
-70
-80
-90.1
2397.000 2402.00 2407.00 241200 2417.00 242200 2427.00  2432.00  2437.00 2447.00 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 03-6dB EBW
No. Frequency(MHz) Level(dBm)
1 2403.83330 -12.02
2 2419.50000 -5.86
3 2440.25000 -13.75
No. /AFrequency(MHz) ALevel(dB)
1 mk3-mk1 36.4167 -1.73
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152  dBm
Limit1: —_—
5
2
5 Bi g fehdbe o Adodiedorty ol bty e ndi oy gy b
T Yl FTLT w TR
-15
25
-35
-45
-55
65
-75
-84.8
2412.000 2417.00 242200  2427.00  2432.00 2437.00 244200  2447.00  2452.00 2462.00 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 06-6dB EBW
No. Frequency(MHz) Level(dBm)
1 2419.16670 -6.42
2 2434.50000 0.02
3 2455.25000 -8.43
No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 36.0833 -2.01
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92  dBm
Limit1: —_—
-1
2
11 oo hee oo A JLME‘W“"\ L e N W
T o ¥t Tt
-21
31
-41
51
-61
71
-81
-90.8
2427.000 2432.00  2437.00 244200  2447.00  2452.00  2457.00  2462.00  2467.00 2477.00 MHz

Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-6dB EBW

No. Frequency(MHz) Level(dBm)

1 2434.00000 -12.54

2 2449.50000 -5.89

3 2470.25000 -14.16
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 36.25 -1.62
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|

Ch Freq 2.452 GHz Trig Free Meas Off

Occupied Bandwidth | I |
| Channel Power
Ref 20 dBm Atten 20 dB |
#Samp % Occupied BW
Log
10 O v, Jlmmr AMA[MO
T [ IR AIIRAT

dB/ NI e
Offst N | Tk ACP
10 RN IR | PR YTV TR Y TP
dB LARUMARTUN A | [NNRA \'l‘

[ { Multi Carrier
Center 2.452 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts.

_ N Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
36.1408 MHz xdB  -26.00 dB
Transmit Freq Error 85.022 kHz I‘A?rze
x dB Bandwidth 37.491 MHz* °

Copyright 2000-2008 Agilent Technologies

¥ Agilent R T | Measure
|

Ch Freq 2.437 GHz Trig Free Meas Off
Occupied Bandwidth | I |

Ref 20 dBm Atten 20 dB
#Samp)
Log

10 o AR L
S ot
[
[
[

Offst . )

o il Wv AHW‘WAV‘P'{

If ! . .
Multi Carrier

Power

Center 2.437 00 GHz Span 100 MHz

#Res BW 390 kHz #VBW 680 kHz

Occupied Bandwidth OccBW % Pwr  99.00 %
36.2241 MHz xdB  -26.00 dB

Transmit Freq Error 46.323 kHz
x dB Bandwidth 37.454 MHz*
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¥ Agllent R T | Measure
|

Ch Freq 2.422 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LU

Ref 20 dBm Atten 20 dB
#Samp Occupied BW
Log
10 i 1 L
dB/ S T e
Offst — VW [ JM,A - ACP
10 N W MA“ P&‘ .
dB N LA i
% I Multi Carrier
Center 2.422 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
36.0825 MHz xdB 260048 |
Transmit Freq Error 89.021 kHz :{\/Icf)rze
x dB Bandwidth 38.383 MHz* 0
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98  dBm
Limit1: —_—
0
2
-10 - ﬁ.MJWWLﬂJLAMJWM MMMM&A ha.l’ll
\-\'WWN T T w T
-20
-30
-40
50
-60
70
-80
-90.2
2397.000 2402.00 2407.00 241200 2417.00 242200  2427.00  2432.00  2437.00 2447.00 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 03-6dB EBW
No. Frequency(MHz) Level(dBm)
1 2403.75000 -14.33
2 2419.50000 -5.43
3 2440.25000 -13.86
No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 36.5 0.47
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157  dBm
Limit1: —_—
6
2
4 P T T T T T P AT AR LY X B N Y AL Uy
KU Ik T TR L
-14
24
-34
-44
-54
64
-74
-84.3
2412.000 2417.00 242200  2427.00  2432.00 2437.00 244200  2447.00  2452.00 2462.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 06-6dB EBW

No. Frequency(MHz) Level(dBm)

1 2418.75000 -8.72

2 2434.50000 0.38

3 2455.25000 -8.10

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 36.5 0.62
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94  dBm
Limit1: —_—
-1 )
A1 bt At i gl il n b dedat |y
RIS u TR HT
-21
31
-41
51
-61
71
-81
-90.6
2427.000 2432.00  2437.00 244200  2447.00  2452.00  2457.00  2462.00  2467.00 2477.00 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-6dB EBW
No. Frequency(MHz) Level(dBm)
1 2433.75000 -14.58
2 2454.50000 -6.00
3 2470.25000 -14.09
No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 36.5 0.49
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¥ Agilent R T | Measure
|

Ch Freq 2.452 GHz Trig Free Meas Off

Occupied Bandwidth | I |
| Channel Power
Ref 20 dBm Atten 20 dB |
#Samp Occupied BW
Log o AL L i O
4 4 TN Al 4

0 Tl A A
dB/ > L IR | e
Offst i | AW\ 'V] [ W‘K . . ACP
10 [onbilllht PR Mkalt]
e wi T wW il Uv 1 ! WV‘

[ l Multi Carrier
Center 2.452 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts.

_ N Power Stat
Occupied Bandwidth OccBW % Pwr  99.00 % CCDF
36.2768 MHz xdB  -26.00 dB
Transmit Freq Error -29.177 kHz I‘A?rze
x dB Bandwidth 37.644 MHz* °
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¥ Agilent R T | Measure
|

Ch Freq 2.437 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LI

Ref 20 dBm Atten 20 dB
ﬁi;mp Occupied BW
10 i A R W
aB/ AT AR R AN
Offst e/ AN ACP
10 b _MAWWM | AT WA TITAY]
TR V[ LA 4 I M T AN

11 ' Multi Carrier
Center 2.437 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts

Power Stat

Occupied Bandwidth OccBW % Pwr  99.00 % | CCDF
36.1855 MHz xdB  -26.00 dB

Transmit Freq Error 42.327 kHz :{\/Icf)rze

x dB Bandwidth 38.488 MHz* 0
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¥ Agllent R T | Measure
|

Ch Freq 2.422 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LU

Ref 20 dBm Atten 20 dB
ﬁiamp Occupied BW
9 W | [RYEYTea T
10 A LA ki)
dB/ > ] T v, T L L <
Offst = | — A‘ Il \‘AVM,«JM - ACP
L a4
I A}
y { f % ] Multi Carrier
Center 2.422 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts
- - Power Stat
Occupied Bandwidth OccBW % Pwr  99.00 % CCDF
36.2494 MHz xdB -26.00 dB |
Transmit Freq Error 64.075 kHz :{\/Icf)rze
x dB Bandwidth 37.644 MHz* 0
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Table 18: Test result of 6dB Bandwidth & 99% Bandwi  dth, 802.11a
6dB Bandwidth 99% Bandwidth
Channel .
Channel (MHz) (MHz) Limit
Frequency (MHz) Chain0 | Chainl | Chain0 | Chain1
Low Channel 5745 15.417 | 15.833 | 16.415 | 16.317 500kHz
Mid Channel 5785 15.500 | 15.750 | 16.269 | 16.357 500kHz
High Channel 5825 15.417 | 15.333 | 16.265 | 16.297 500kHz
208 dBm
Limit1: —_—
1 2
; 1 W‘mﬁ
-9
-19
-39
-49
-5
-69
-79.2
5720000 572500 573000 573500 574000 574500 5750.00 5755.00  5760.00 5770.00 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-6dB EBW
No. Frequency(MHz) Level(dBm)
1 5737.1667 0.26
2 5746.2500 6.72
3 5752.5833 -0.16
No. /AFrequency(MHz) ALevel(dB)
1 mk3-mk1 15.4166 -0.42
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20.7  dBm
Limit1: —_—
1 5
; 1 ,WWUWWLJ A
9
-19
29
-39
-49
-59
69
79.3
5760.000 5765.00 5770.00 5775.00 5780.00 5785.00 5790.00 5795.00  5800.00 5810.00 MHz

Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 157-6dB EBW

No. Frequency(MHz) Level(dBm)

1 5777.1667 0.36

2 5786.2500 6.93

3 5792.6667 -0.44
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 15.5 -0.8
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206 dBm
Limit1: —_—
1 5
] ] FAILMUNM. 4
9
-19
29
-39
-49
-59
69
79.4
5800.000 5805.00 5810.00 5815.00 5820.00 5825.00 5830.00 5835.00  5840.00 5850.00 MHz

Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 165-6dB EBW

No. Frequency(MHz) Level(dBm)

1 5817.1667 0.57

2 5826.2500 6.72

3 5832.5833 0.66
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 15.4166 0.09
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¥ Agilent R T | Measure
|
Ch Freq 5.825 GHz Trig Free Meas Off
Occupied Bandwidth | I |
| Channel Power
Ref 20 dBm Atten 20 dB |
ﬁiamp I Occupied BW
g T oY
10 DAL AL LA L
dB/ EYN e
offst |1l ' | ”\MMWW» ACP
10 L ”' UARERA| ,
dB [ T T L
Multi Carrier
Center 5.825 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts’

1

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

6.2654 MHz

-53.586 kHz
18.346 MHz*
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Occ BW % Pwr
x dB

Power Stat
99.00 % CCDF
-26.00 dB
More
lof2

#Res BW 180 kHz

#VBW 300 kHz

¥ Agilent R T | Measure
|
Ch Freq 5.785 GHz Trig Free Meas Off
Occupied Bandwidth | I |
‘Channel Power
Ref 20 dBm Atten 20 dB |
ﬁi;mp Occupied BW
10 MMW Wﬁhqﬂ“—”ﬁ
dB/ SIH W
Offst , el ACP
10 | i |
dB |
! Multi Carrier
Center 5.785 00 GHz Span 50 MHz Power

Sweep 5.04 ms (601 pts

Power Stat

Occupied Bandwidth Occ BW % Pwr 99.00 % | CCDF
16.2694 MHz xdB  -26.00 dB
Transmit Freq Error -24.575 kHz :{\/Icf)rze
x dB Bandwidth 18.764 MHz* °
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¥ Agllent R T | Measure
|
Ch Freq 5.745 GHz Trig Free Meas Off
Occupied Bandwidth | I |
‘Channel Power
Ref 20 dBm Atten 20 dB |
#Samp % % Occupied BW
Log ?
10 Al r%lw ' !A |
dB/ Sl W ‘}Tm ACP
Offst A m wz)
10 ﬁ[\ y T Wil T A ]
dB U I I ’!' T
Multi Carrier
Center 5.745 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts.
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
16.4146 MHz xdB  -26.00 dB |
Transmit Freq Error -40.193 kHz :{\/Icf)rze
x dB Bandwidth 18.537 MHz* °
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205 dBm
Limit1: —_—
1 5
1 1 ,LﬂTJ. WUM' IJ'L ”]II..J'.'\I'IVM ..5'3
9
-19
29
-39
-49
-59
69
79.5
5720.000 5725.00 5730.00 5735.00 5740.00 574500 5750.00 5755.00  5760.00 5770.00 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-6dB EBW
No. Frequency(MHz) Level(dBm)

1 5737.1667 -0.78

2 5743.7500 5.83

3 5753.0000 -2.46
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 15.8333 -1.68
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207 dBm
Limit1: —_—
b 5
1 i Mhmmwum‘.,mmf;
-9
19
-29
-39
-49
59
-69
-79.3
5760.000 5765.00  5770.00 5775.00  5780.00 578500  5790.00  5795.00  5800.00 5810.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz ~ VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 157-6dB EBW

No. Frequency(MHz) Level(dBm)

1 5777.0833 -1.02

2 5783.7500 5.95

3 5792.8333 -1.20
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 15.75 -0.18
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29.4 dBm
Limit1: —_—
19 2
q o J‘LM"‘WUF"MA Jadals
N
1
1 et
-31
-41
51
61
70.6
5800.000 5805.00 5810.00 5815.00 5820.00 5825.00 5830.00 5835.00  5840.00 5850.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 165-6dB EBW

No. Frequency(MHz) Level(dBm)

1 5817.33330 8.71

2 5823.75000 15.59

3 5832.66670 8.79
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 15.3334 0.08
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¥ Agilent R T | Measure
|

Ch Freq 5.825 GHz Trig Free Meas Off
Occupied Bandwidth | I |
| Channel Power
Ref 20 dBm Atten 20 dB |
ﬁi;mp Occupied BW
AT
10 ﬁm, ARERR W
dB/ =i <
ortst. [ b e T i AR
10 ‘ |
dB W Tt ‘ L) ('
Multi Carrier
Center 5.825 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
_ N Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
16.2971 MHz xde 260048
Transmit Freq Error 14.247 kHz I‘A?rze
x dB Bandwidth 19.235 MHz* °

Copyright 2000-2008 Agilent Technologies

¥ Agilent R T | Measure
|

Ch Freq 5.785 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LI

Ref 20 dBm Atten 20 dB
#Samp % Occupied BW
Log
10 LA AR Ui
dB/ T >l e
Offst Iy : ACP
10 Wh
dB 'WWF i M

Multi Carrier
Center 5.785 00 GHz Span 50 MHz Power

#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts

Power Stat

Occupied Bandwidth OccBW % Pwr  99.00 % | CCDF
16.3571 MHz xdB  -26.00 dB

Transmit Freq Error 2.055 kHz :{\A?rze

x dB Bandwidth 18.749 MHz* 0

Copyright 2000-2008 Agilent Technologies

¥ Agllent R T | Measure
|

Ch Freq 5.745 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LU

Ref 20 dBm Atten 20 dB
ﬁi;mp % Occupied BW
R LT VT TSP
10 | i AR i
dB/ P2 R RIS
offst [ byl fafu" M l%r%k A ACP
10 [ u A
4B T T
Multi Carrier
Center 5.745 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth OccBW % Pwr  99.00 % CCDF
16.3167 MHz xdB 260048 |
Transmit Freq Error -11.130 kHz :{\/Icf)rze
x dB Bandwidth 18.577 MHz* 0
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Table 19: Test result of 6dB Bandwidth & 99% Bandwi  dth, 802.11an, HT20

Channel 6dB Bandwidth 99% Bandwidth
Channel (MHz) (MHz) Limit
Frequency (MHz) Chain0 | Chain1 | Chain0 | Chain1
Low Channel 5745 15.333 | 15.750 | 17.537 | 17.607 500kHz
Mid Channel 5785 15.500 | 15.333 | 17.593 | 17.537 500kHz
High Channel 5825 15.333 | 15.833 | 17.541 | 17.537 500kHz
199 dBm
Limit1: —_—
10 2
\ Bt ‘J'l1Jwﬂﬂ’""|w ¥ gty
-10
-20
-30
-40
-50
-60
-70
-80.1
5720.000 5725.00 5730.00 573500 574000 574500 5750.00 5755.00  5760.00 5770.00 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-6dB EBW
No. Frequency(MHz) Level(dBm)
1 5737.3333 -0.34
2 5746.2500 6.77
3 5752.6667 -0.10
No. /AFrequency(MHz) ALevel(dB)
1 mk3-mk1 15.3334 0.24
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207  dBm
Limit1: —_—
1 )
; b b TN
]
19
-29
-39
-49
59
69
-79.3
5760.000 576500 577000 577500 578000 578500 5790.00 579500  5800.00 5810.00 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 157-6dB EBW
No. Frequency(MHz) Level(dBm)
1 5777.3333 -0.65
2 5783.7500 7.07
3 5792.8333 -0.09
No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.5 0.56
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204 dBm
Limit1: —_—
10 i
o ) Wuﬁmﬂnwﬁ oA
-10
20
-30
-40
-50
60
-70
79.5
5800.000 580500 581000 581500 582000 582500  5830.00 583500  5840.00 5850.00 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 165-6dB EBW
No. Frequency(MHz) Level(dBm)

1 5817.3333 -0.56

2 5826.2500 6.94

3 5832.6667 -0.58
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 15.3334 -0.02
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|

Ch Freq 5.825 GHz Trig Free Meas Off
Occupied Bandwidth | I |
| Channel Power
Ref 20 dBm Atten 20 dB |
ﬁi;mp Occupied BW
A MM@WW Mmﬁ
10 i i
dB/ v Th )
Offst W 1 g NW Www{w sl b g ACP
10 AT AL A MR | AR
dB I 1 i
’ Multi Carrier
Center 5.825 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts’
_ N Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
17.5409 MHz xdB  -26.00 dB
Transmit Freq Error 12.383 kHz I‘A?rze
x dB Bandwidth 18.684 MHz* °

Copyright 2000-2008 Agilent Technologies

¥ Agilent R T | Measure
|

Ch Freq 5.785 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

Ref 20 dBm Atten 20 dB

#Samp) %

Lo

0 LTI A
7 I A Ty A

dB/ Y

Offst g 4 W}H{ ']M

10 AN T

dB

Occupied BW

ACP

? N

LI

L=t

Multi Carrier
Power

Center 5.785 00 GHz

#Res BW 180 kHz #VBW 300 kHz

Power Stat

Occupied Bandwidth OccBW % Pwr  99.00 % | CCDF
17.5931 MHz xdB -26.00dB

Transmit Freq Error 24.614 kHz l\/'(f)fze

x dB Bandwidth 19.263 MHz* °

Copyright 2000-2008 Agilent Technologies

¥ Agllent R T | Measure
|

Ch Freq 5.745 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LU

Ref 20 dBm Atten 20 dB
ﬁiamp I Occupied BW
0 PP TV g
| L ™
dB/ =R <
Offst T ‘ /"nw ACP
10
O | { j" —H
Multi Carrier
Center 5.745 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth OccBW % Pwr  99.00 % CCDF
17.5365 MHz xdB -26.00 dB |
Transmit Freq Error -1.822 kHz :{\/Icf)rze
x dB Bandwidth 18.698 MHz* 0

Copyright 2000-2008 Agilent Technologies
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19.3 dBm

Limit1: —_—
3 2

L ko hmmwm. o]

1 Y
-1
-21
31 MM‘J
-41
51
-61

-fl

-80.7
5720000 572500 573000 573500 574000 574500 5750.00 575500  5760.00 5770.00 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-6dB EBW
No. Frequency(MHz) Level(dBm)
1 5736.8333 -0.39
2 5743.7500 5.82
3 5752.5833 -1.42
No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.75 -1.03
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200 dBm
Limit1: —_—
10 o
0
-10
20
-30
-40
-50
60
-70
-80.0
5760.000 576500 577000 577500 578000 578500 5790.00 579500  5800.00 5810.00 MH
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 157-6dB EBW
No. Frequency(MHz) Level(dBm)
1 5777.0000 -1.72
2 5783.7500 5.85
3 5792.6667 -0.85
No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.6667 0.87
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195  dBm
Limit1: —_—
3 2
; 1 WMMUWMA Lt
-1
21
31 V'WW il
-a1
51
61
-7
-80.5
5800.000 580500 581000 581500 582000 582500  5830.00 583500  5840.00 5850.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 165-6dB EBW

No. Frequency(MHz) Level(dBm)

1 5816.8333 -1.05

2 5826.2500 5.26

3 5832.6667 -1.34

No. AFrequency(MHz) AlLevel(dB)
1 mk3-mk1 15.8334 -0.29
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¥ Agilent R T | Measure
|

Ch Freq 5.825 GHz Trig Free Meas Off
Occupied Bandwidth | I |
| Channel Power
Ref 20 dBm Atten 20 dB ‘
#Samp Occupied BW

Lo
g Ao AL AWkt sy

0 A 1l

ds/ 3L Ie

offst | il P e d ACP
lO . Wlw : “\VI : : ' : w‘“‘ Tr7

dB
Multi Carrier
Center 5.825 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
_ N Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
17.5373 MHz xdB -26.00 dB
Transmit Freq Error -58.045 kHz I‘A?rze
x dB Bandwidth 18.862 MHz* °

Copyright 2000-2008 Agilent Technologies

¥ Agilent R T | Measure
|

Ch Freq 5.785 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LI

Ref 20 dBm Atten 20 dB
ﬁiamp Occupied BW
9 S LU Tl e
10 I LA A
dB/ » -w'y N ACP
Offst 4“ :{1 41] ”A n”m Wi ﬁ
A L : u
dB
’ W , Multi Carrier
Center 5.785 00 GHz Span 50 MHz Power

#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts

Power Stat

Occupied Bandwidth OccBW % Pwr  99.00 % | CCDF
17.5458 MHz xdB  -26.00 dB

Transmit Freq Error 3.968 kHz :{\A?rze

x dB Bandwidth 18.603 MHz* 0

Copyright 2000-2008 Agilent Technologies

¥ Agllent R T | Measure
|

Ch Freq 5.745 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LU

Ref 20 dBm Atten 20 dB

thamp Occupied BW
09 [ 1t M bl Ml ©

10 ” L 'l ' e T V'\

dB/ =S 1 \le

Offst W ' ACP

10 T y

s IW ! xﬂ 1] TF . .

[ Multi Carrier
Center 5.745 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts

- - Power Stat
Occupied Bandwidth OccBW % Pwr  99.00 % CCDF
17.6066 MHz xdB  -26.00 dB |
Transmit Freq Error 6.250 kHz :{\/Icf)rze
x dB Bandwidth 19.025 MHz* 0

Copyright 2000-2008 Agilent Technologies
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Table 20: Test result of 6dB Bandwidth & 99% Bandwi

dth, 802.11an, HT40

Channel 6dB Bandwidth 99% Bandwidth
Channel (MHz) (MHz) Limit
Frequency (MHz) Chain0 | Chain1 | Chain0 | Chain1
Low Channel 5755 36.500 | 36.500 | 36.432 | 36.451 500kHz
High Channel 5795 36.500 | 36.500 | 36.267 | 36.390 500kHz
231 dBm
Limit1: —_—
13 3
3 bt sno ol s gt bt oo 4 didogs 4,
A T ! N R P
i
17
-27
37
-47
57
-6¥
-76.9
h730.000 5735.00 5740.00 h745.00 5750.00 5755.00 h760.00 5765.00 5770.00 h780.00 MH=z
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-6dB EBW
No. Frequency(MHz) Level(dBm)
1 5736.75000 0.65
2 5752.50000 8.16
3 5773.25000 -0.52
No. /AFrequency(MHz) ALevel(dB)
1 mk3-mk1 36.5 -1.17
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241  dBm
Limit1: —_—
14
2
4 ottt ot f s Aundhabteltbt bt 4 o bl o
S GiTal AL N R e Ty
6
-16
-26
-36
-46
56
-66
75.9
5770.000 577500 578000 578500 5790.00 579500  5800.00 580500  5810.00 5820.00 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 159-6dB EBW
No. Frequency(MHz) Level(dBm)

1 5776.75000 0.98

2 5792.50000 9.02

3 5813.25000 0.27
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 36.5 -0.71
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% Agilent R T Measure
|

Ch Freq 5.795 GHz Trig Free Meas Off

Occupied Bandwidth | I I

AiA;

IChannel Power

Ref 20 dBm Atten 20 dB
’Ei;mp % % Occupied BW
LA l m??
s, iAo
" n "
offst ki RAROTHHAT LT MU cp
10 [T T [ [
dB ' I
! Multi Carrier
Center 5.795 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
36.2666 MHz xdB 260048 |
Transmit Freq Error 31.313 kHz :{\/Icf)rze
x dB Bandwidth 38.374 MHz* 0

Copyright 2000-2008 Agilent Technologies
¥ Agilent R T Measure

Ch Freq 5.755 GHz Trig Free Meas Off

Occupied Bandwidth | I |

AAHA;

IChannel Power

Ref 20 dBm Atten 20 dB

’Ei;mp % Occupied BW

B N WL
1o P !
dB/ 2y <

1 (]

ot e ) e
dB Wl
| Multi Carrier

£
E
o

=

o

Center 5.755 00 GHz Span 100 MHz
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts

Power Stat

Occupied Bandwidth OccBW % Pwr  99.00 % CCDF
36.4319 MHz xdB  -26.00 dB

Transmit Freq Error -139.986 kHz :{\A?rze

x dB Bandwidth 44,349 MHZ* 0

bl
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229  dBm
Limit1: —_—
13 -
3 i ol o o Asdidbodbinn gt dnd po g b s g
LT ' u TPk T P
7
7
27
-37
-47
57
67
771
5730.000 573500 574000 574500 5750.00 575500 5760.00 5765.00  5770.00 5780.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-6dB EBW

No. Frequency(MHz) Level(dBm)

1 5736.75000 0.07

2 5752.50000 8.40

3 5773.25000 -1.01
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 36.5 -1.08
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304 dBm
Limit1: —_—
20
10 &
g gt g g odbindetston | gttty b nsp e 4 o
0 e e T el i
-10
-20
-30
-40
50
-60
-69.5
5770.000 577500 578000 578500 5790.00 579500  5800.00 580500  5810.00 5820.00 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 40dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 159-6dB EBW

No. Frequency(MHz) Level(dBm)

1 5776.75000 0.77

2 5792.50000 9.30

3 5813.25000 0.28
No. AFrequency(MHz) AlLevel(dB)

1 mk3-mk1 36.5 -0.49
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¥ Agllent R T |_ Measure
|

Ch Freq 5.795 GHz Trig Free Meas Off
Occupied Bandwidth | I |

IChannel Power

LU

Ref 20 dBm Atten 20 dB
’Ei;mp Occupied BW
B/ = il T
Offst ATV l ACP
10 PETTAITET [ I ,
dB ] | ] ™
| W ; ;
™ Multi Carrier
Center 5.795 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00 % CCDF
36.3895 MHz xdB -26.00 dB |
Transmit Freq Error -12.230 kHz :{\/Icf)rze
x dB Bandwidth 47.335 MHz* 0

Copyright 2000-2008 Agilent Technologies

¥ Agilent R T | Measure

|
Ch Freq 5.755 GHz Trig Free Meas Off
Occupied Bandwidth | I |
‘Channel Power
Ref 20 dBm Atten 20 dB |
’Eiamp % % Occupied BW
109 %MV | h M WUN‘L/VM’{
aB/ N I | T IR }
o= s
10 |
dB '” T il
! Multi Carrier
Center 5.755 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts.

Power Stat

Occupied Bandwidth OccBW % Pwr  99.00 % | CCDF
36.4512 MHz xdB  -26.00 dB

Transmit Freq Error 75.076 kHz :{\/Icf)rze

x dB Bandwidth 51.712 MHz* 0

Copyright 2000-2008 Agilent Technologies
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5.1.4 Conducted Spurious Emissions in 100kHz Bandwi  dth

RESULT: Passed
Date of testing : 2010-12-29 to 2011-01-10
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A

Ambient temperature : 20°C

Relative humidity : 56%
Atmospheric pressure : 101.0 kPa

All Frequency bands were investigated, and all out-of-band conducted emissions were more
than 20dB below the carrier.

Refer to following pages for details.
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99 dBm

-10

& Limitl: J—

-20

-30

-40

-50

-60

-70

-80

-90.1

2350.000 2357.50

Condition:
EUT:
Model:
Test Mode:
Note:

2365.00 2372.50 2380.00 2387.50

802.11b

Wi-Fi Invite Home Router
RF-HTN104

Transmitting

FCC-802.11b Channel 01-Bandedge

2395.00 2402.50 2410.00 2425.00 MH

RF Conducted
Sweep Time: 500ms Att.: 10dB
RBW: 100 KHz VBW: 300 KHz

No. Frequency(MHz) Level(dBm)
1 2400.00000 -34.88
2 2412.50000 5.75
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93  dBm
J Limit1: —
1
-1
‘ }
21 /
-31
-41
” 2;*“V\NWMWWWW
61
-1
-81
-90.7
2450.000 2457.40 246480 247220 247960 248700 249440  2501.80  2509.20 2524.00 MHz
Condition: 802.11b RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11b Channel 11-Bandedge
No. Frequency(MHz) Level(dBm)
1 2462.95000 4.86

2 2499.95000 -52.60
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15.8 dBm

Limit1: —

14

24
34
-44
54 o~
64

74

-84.2
30.000 2527.00 5024.00 ¥521.00 10018.00 1251500 1501200 17509.00 20006.00 25000.00 MHz

Condition: 802.11b RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11b Channel 01-Conducted Spurious

Z
o

WIN|F-

Frequency(MHz) Level(dBm)
279.7000 -61.76
2402.15000 4.35
24334.13330 -52.11
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157  dBm
Limit1: —
6 2
-4
14
-24
34
-44
3
54
1
-64
74
-84.3
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11b RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11b Channel 06-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 1195.26670 -61.99
2 2443.76670 4.82
3 4857.53330 -51.10
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153  dBm
Limit1: —
5 2
5
15
-25
-35
-45
3
55
1
-65
75
-84.8
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11b RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11b Channel 11-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 737.4833 -61.89
2 2443.76670 4.85
3 4940.76670 -51.36
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76 dBm

-2

-12

-22

Limit1: —

-32

-42

52

-62

72

-82

-92.4

2350.000 2357.50

2365.00 2372.50 2380.00 2387.50

2395.00 2402.50 2410.00 2425.00 MHz

Condition: 802.11g Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 01-Bandedge
No. Frequency(MHz) Level(dBm)
1 2390.50000 -43.38
2 2413.25000 -2.25
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67  dBm
Limit1: —
1
3
13
23
-33
43 2
53 %
63
-73
83
-93.3
2450.000 2457.40 246480 247220 247960 248700 249440  2501.80  2509.20 2524.00 MHz
Condition: 802.11g Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 11-Bandedge
No. Frequency(MHz) Level(dBm)
1 2455.79670 -3.03
2 2484.90330 -45.74
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13.4  dBm
Limit1: —
3
2
7
17
-27
37
-47
3
57 MNWMMWWM
1
-67
77
-86.6
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11g Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 01-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 862.3333 -62.00

2 2402.15000 -5.30

3 24292.51670 -52.46
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183  dBm
Limit1: —
8
2
-2
12
-22
32
-42
3
52
1 W
-62
72
-81.7
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11g Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 06-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 612.6333 -61.70
2 2443.76670 153
3 24375.75000 -51.74
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131 dBm
Limit1: —
3
2
7
17
-27
37
-47
3
MWMWWWNWW
57
1
-67
77
-86.9
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11g Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 11-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 1028.80000 -62.15

2 2443.76670 -4.83

3 24334.13330 -52.38
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8.6 dBm

-1

-1

-21

Limit1: —

-3

-41

51

-61

-fl

-81

-91.4

2350.000 2357.50

2365.00 2372.50 2380.00 2387.50

2395.00 2402.50 2410.00 2425.00 MHz

Condition: 802.11g Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 01-Bandedge
No. Frequency(MHz) Level(dBm)
1 2397.87500 -42.41
2 2405.75000 -2.62
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80  dBm
Limit1: —
2 ]
12
22
-32
-42 2
52 M
62
-72
-82
-92.0
2450.000 2457.40 246480 247220 247960 248700 249440  2501.80  2509.20 2524.00 MHz
Condition: 802.11g Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 11-Bandedge
No. Frequency(MHz) Level(dBm)
1 2463.32000 -2.87
2 2483.67000 -45.99
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139  dBm
Limit1: —
4
2
-6
16
-26
-36
-46
3
T WWW
-66
76
-86.1
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11g Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 01-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 737.4833 -61.78

2 2402.15000 -5.02

3 23418.56670 -52.12
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185 dBm
Limit1: —
9
2
-1
11
-21
31
-41
51 3
61 X
71
-81.5
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11g Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 06-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 1028.80000 -62.40
2 2443.76670 2.12
3 24334.13330 -52.62




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 17018980 001 Seite 83 von 283
Test Report No. Page 83 of 283
136  dBm
Limit1: —
4
2
-6
16
-26
-36
-46
3
56 WMWWMMWWM
1
-66
76
-86.4
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz
Condition: 802.11g Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 11-Conducted Spurious
No. Frequency(MHz) Level(dBm)
1 446.1667 -62.24
2 2443.76670 -2.26
3 24334.13330 -51.90
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124  dBm
Limit1: —
2
-8
18
-28
1
-38
-48
58
-68
78
-87.6
2350.000 2357.50 236500 237250 238000 238750 239500 240250  2410.00 2425.00 MHz
Condition: 802.11g Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-Bandedge
No. Frequency(MHz) Level(dBm)
1 2398.25000 -35.65
2 2417.00000 3.08
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11.4  dBm
Limit1: —
1
1
-9
19
-29
-39 5
-43 MWWWV\M
59
-69
79
-88.5
2450.000 2457.40 246480 247220 247960 248700 249440  2501.80  2509.20 2524.00 MHz
Condition: 802.11g Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Bandedge
No. Frequency(MHz) Level(dBm)
1 2467.02000 2.17
2 2483.67000 -43.44
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168  dBm
Limit1: —
7
2
-3
13
-23
-33
A3 3
&
K3 1
-63
73
-83.2
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz
Condition: 802.11g Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-Conducted Spurio us
No. Frequency(MHz) Level(dBm)
1 612.6333 -55.24
2 2402.15000 -0.56
3 24334.13330 -44.96
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219  dBm
Limit1: —
12 5
2
=
-18
-28
-38 3
-48
1
-58
68
-78.2
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz
Condition: 802.11g Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 06-Conducted Spurio us
No. Frequency(MHz) Level(dBm)
1 737.4833 -55.62
2 2443.76670 7.30
3 7312.91670 -42.87
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157  dBm
Limit1: —
6
2
-4
14
-24
34
-44
54 3
61|
74
-84.3
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11g Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 820.7167 -65.45

2 2443.76670 -0.34

3 24375.75000 -56.08
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6.7 dBm

Limit1: —

-3

-13

-23

-33

-43

53

-63

-73

-83

-93.3
2350.000 2357.50 2365.00 2372.50 2380.00 2387.50 2395.00 2402.50 2410.00 2425.00 MHz

Condition: 802.11gn Chain 0 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11gn_HT20 Channel 01-Bandedge

No. Frequency(MHz) Level(dBm)
1 2399.87500 -43.39
2 2413.25000 -2.77
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59 dBm

Limit1: —

¥l

14

24

-H

1]

a4
54 %
64
74

-84

-94.1
2450.000 2457 40 246480 2472.20 2479.60 2487.00 249440 2501.80 2509.20 252400 MHz

Condition: 802.11gn Chain 0 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11gn_HT20 Channel 11-Bandedge

No. Frequency(MHz) Level(dBm)
1 2463.32000 -3.09
2 2483.67000 -45.20
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125 dBm
Limit1: —
3
2
7
17
-27
37
A7 3
> 1 WMWWW
-67
77
-87.5
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11gn Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 1528.20000 -61.99

2 2402.15000 -6.54

3 23376.95000 -51.02
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175 dBm
Limit1: —
8
2
-2
12
-22
32
-42
3
- WWM
1
-62
72
-82.5
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11gn Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 06-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 820.7167 -62.26
2 2443.76670 0.31
3 24375.75000 -52.00
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120  dBm
Limit1: —
2
2
-8
18
-28
-38
A8 3
58 | 4 WWWW
-68
78
-88.0
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11gn Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 779.1000 -62.19

2 2443.76670 -5.83

3 23585.03330 -52.59
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FAL dBm

-3

-13

-23

Limit1: —

-33

-43

53

-63

-73

-83

-93.0

2350.000 2357.50

2365.00 2372.50 2380.00 2387.50

2395.00 2402.50 2410.00 2425.00 MHz

Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-Bandedge
No. Frequency(MHz) Level(dBm)
1 2399.50000 -41.69
2 2410.75000 -2.78
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67  dBm
Limit1: —
1
3
13
23
-33
43 2
53 M
63
-73
83
-93.3
2450.000 2457.40 246480 247220 247960 248700 249440  2501.80  2509.20 2524.00 MHz
Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Bandedge
No. Frequency(MHz) Level(dBm)
1 2463.32000 -3.30
2 2483.79330 -46.18
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129  dBm
Limit1: —
3
2
7
17
-27
37
A7 3
LMWW»MM‘MMWW\/M
57
1
-67
77
-87.1
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 737.4833 -62.19

2 2402.15000 -5.58

3 24292.51670 -51.96
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175 dBm
Limit1: —
8
2
-2
12
-22
32
-42
3
52
1
-62
72
-82.5
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz
Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 06-Conducted Spurio us
No. Frequency(MHz) Level(dBm)
1 571.0167 -61.68
2 2443.76670 0.72
3 24375.75000 -52.53
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122  dBm
Limit1: —
2
2
-8
18
-28
-38
A8 3
WNWMWW
-58 1
-68
78
-87.8
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 1528.20000 -61.19

2 2443.76670 -5.54

3 24292.51670 -51.72
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102  dBm
Limit1: —
0
-10
-20
-30
1
-40
-50
60
-70
-80
-89.8
2350.000 2357.50 236500 237250 238000 238750 239500 240250  2410.00 2425.00 MHz
Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-Bandedge
No. Frequency(MHz) Level(dBm)
1 2399.50000 -37.53
2 2417.00000 2.39
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97  dBm
Limit1: —
1
0
-10
-20
-30
A0 2
50 M
60
-70
-80
-90.3
2450.000 2457.40 246480 247220 247960 248700 249440  2501.80  2509.20 2524.00 MHz
Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Bandedge
No. Frequency(MHz) Level(dBm)
1 2467.02000 1.95
2 2483.67000 -42.16
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86  dBm
Limit1: —
1
2
-1
21
-31
-41
51
61 3
1
-1
-81
-91.5
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz
Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-Conducted Spurio us
No. Frequency(MHz) Level(dBm)

1 529.4000 -71.39

2 2402.15000 -7.83

3 24334.13330 -62.19
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13.4  dBm
Limit1: —
3
2
7
17
-27
37
-47
3
57 MWMWW
1
-67
77
-86.6
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 06-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 1777.90000 -62.34

2 2443.76670 -3.00

3 24334.13330 -52.44
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171 dBm
Limit1: —
7
2
-3
13
-23
-33
43 3
i
53 1
-63
73
-82.9
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 1278.50000 -55.84

2 2443.76670 -0.80

3 24375.75000 -46.31
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35 dBm

-7

17

Limit1: —

i

-27

-37

-47

57

-67

77

-87

-96.5

2350.000 2357.50

2365.00 2372.50 2380.00 2387.50

2395.00 2402.50 2410.00 2425.00 MHz

Condition: 802.11gn Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 03-Bandedge
No. Frequency(MHz) Level(dBm)
1 2399.50000 -36.67
2 2419.50000 -5.85
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26  dBm
Limit1: —
1
7
17
27
-37
2
-47
- %
67
77
87
-97.4
2450.000 2457.40 246480 247220 247960 248700 249440  2501.80  2509.20 2524.00 MHz
Condition: 802.11gn Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-Bandedge
No. Frequency(MHz) Level(dBm)
1 2454.56330 -6.23
2 2485.76670 -46.23
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96  dBm
Limit1: —
0
2
-10
-20
-30
-40
-50
B0 3
1
-70
-80
-90.4
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz
Condition: 802.11gn Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 03-Conducted Spurio  us
No. Frequency(MHz) Level(dBm)

1 1777.90000 -66.60

2 2443.76670 -5.44

3 23460.18330 -61.98
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205 dBm
Limit1: —
10
0 2
-10
-20
-30
-40
50 1 MWWWWM
-60
-70
-79.5
30000 252700 502400 7521.00 10018.00 1251500 1501200 17509.00 20006.00 25000.00 MHz

Condition: 802.11gn Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 06-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 1278.50000 -52.03
2 2443.76670 0.03
3 25000.00000 -41.49




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 17018980 001 Seite 108 von 283
Test Report No. Page 108 of 283
97  dBm
Limit1: —
0
2
-10
-20
-30
-40
-50
60 3
1
-70
-80
-90.3
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz
Condition: 802.11gn Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-Conducted Spurio us
No. Frequency(MHz) Level(dBm)

1 1777.90000 -66.28

2 2443.76670 -6.70

3 24334.13330 -61.06
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39  dBm
Limit1: —
6
-16 WUMA
-26
236 1
-46
-56
66
-76
-86
-96.1
2350.000 2357.50 236500 237250 238000 238750 239500 240250  2410.00 242500 MHz
Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 03-Bandedge
No. Frequency(MHz) Level(dBm)
1 2399.87500 -38.29
2 2419.50000 -5.53
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37  dBm
Limit1: —
1
6
-16 MUAJ
-26
-36
-46 g
56 %
66
-76
-86
-96.3
2450.000 245740 246480 247220 247960 248700 249440  2501.80  2509.20 2524.00 MHz
Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-Bandedge
No. Frequency(MHz) Level(dBm)
1 2454.56330 -6.08
2 2484.53330 -46.59
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99  dBm
Limit1: —
0
2
-10
-20
-30
-40
-50
R0 3
70 1
-80
-90.1
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz
Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 03-Conducted Spurio  us
No. Frequency(MHz) Level(dBm)

1 1444.96670 -71.97

2 2402.15000 -7.02

3 23460.18330 -62.09
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File: ALPHA Data: #64 Date: 2011/1/3 Temperature: 20 C
NETWORK
Time: PM 01:31:54 Humidity: 56 %
156  dBm
Limit1: —_—
6
2
-4
-14
-24
-34
-44

-54

-64

-74

-84 4

WW

30.000 2527.00 502400  7521.00 10018.00 1251500 15012.00 17509.00  20006.00 25000.00 MHz
Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 06-Conducted Spurio us

No. Frequency(MHz) Level(dBm)

1 1028.80000 -61.28

2 2443.76670 -1.47

3 23376.95000 -50.95
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File: ALPHA Data: #68 Date: 2011/1/3 Temperature: 20 C
NETWORK
Time: PM 01:39:38 Humidity: 56 %
95  dBm
Limit1: —_—
-1
2
11
-21
31
-41
51
61 3
71 :
-81
-90.5
30.000 2527.00 502400  7521.00 10018.00 1251500 15012.00 17509.00  20006.00 25000.00 MHz
Condition: 802.11gn Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-Conducted Spurio us
No. Frequency(MHz) Level(dBm)

1 1444.96670 -70.97

2 2443.76670 -8.76

3 24250.90000 -61.31
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7.1 dBm
Limit1: —
3
13
23
1
-33
-43
-53
63
-73
83
-92.9
2350.000 2357.50 236500 237250 238000 238750 239500 240250  2410.00 242500 MHz
Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 03-Bandedge
No. Frequency(MHz) Level(dBm)
1 2399.87500 -31.89
2 2419.50000 0.33
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62  dBm
1 Limit1: —
-4
-14
24
-34
2
-44
. %
64
-74
-84
-93.8
2450.000 245740 246480 247220 247960 248700 249440  2501.80  2509.20 2524.00 MHz
Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-Bandedge
No. Frequency(MHz) Level(dBm)
1 2454.56330 -0.90
2 2484.53330 -38.88
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1.9  dBm
Limit1: —
2
2
-8
18
-28
-38
-48
3
58 - Rt
-68
78
-88.1
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 03-Conducted Spurio  us

No. Frequency(MHz) Level(dBm)

1 1777.90000 -63.08

2 2402.15000 -3.98

3 23376.95000 -55.61
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180 dBm
Limit1: —
8
2
-2
12
-22
32
42 3
MMWWAWMW
52 |4
-62
72
-82.0
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz
Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 06-Conducted Spurio us
No. Frequency(MHz) Level(dBm)
1 321.3167 -55.90
2 2443.76670 2.18
3 23501.80000 -45.58
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11.0  dBm
Limit1: —
1 2
-9
19
-29
-39
-49
3
] t-M‘-
1
-69
79
-89.0
30000 2527.00 502400 7521.00 10018.00 1251500 1501200 17509.00  20006.00 25000.00 MHz

Condition: 802.11gn Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 2386.4ms Att.: 10dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-Conducted Spurio  us

No. Frequency(MHz) Level(dBm)

1 1444.96670 -64.20

2 2443.76670 -1.53

3 24458.98330 -55.67
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16.2 dBm
Limit1: —
' bl g
-4
-14
1 W{\Wﬂf
-24
-34
-44
-hd
64
-74
-83.8
H700.000 5705.00 5710.00 h715.00 5720.00 5725.00 h730.00 5735.00 5740.00 h750.00 MH=z

Condition: 802.11a Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-Bandedge

No. Frequency(MHz) Level(dBm)

1 5724.4167 -22.62
2 5746.2500 6.74
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163  dBm
Limit1: —
1
6
-4
h M
-24 2
34
-44
54
-64
74
-83.7
5810.000 5818.00 582600 583400 584200 5850.00 5858.00  5866.00  5874.00 5890.00 MHz
Condition: 802.11a Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 165-Bandedge
No. Frequency(MHz) Level(dBm)
1 5826.2667 6.77
2 5852.1333 -26.83
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20.8 dBm

Limit1: —

n

-19
.29 3
-39

Bl W

-59

-69

-79.27
30.000 4027.00 8024.00 12021.00 16018.00 20015.00 24012.00 28009.00 32006.00 40000.00 MHz

Condition: 802.11a Chain 0 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11a Channel 149-Conducted Spurious

Z
o

WIN|F-

Frequency(MHz) Level(dBm)
30.0000 -23.23
5759.0333 3.28
38001.5000 -31.36
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209 dBm
Limit1: —
1
2
1
9
-19
29 3
M
-39
* W
-59
69
-79.1
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11a Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 157-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 30.0000 -23.23
2 5759.0333 2.40
3 37801.6500 -31.90
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20.2 dBm

Limit1: —

10

-10

-20
20 3
-40

50 W

-60

-70

-79.8

30.000 4027.00 8024.00 12021.00 16018.00 20015.00 24012.00 28009.00 32006.00 40000.00 MHz

Condition: 802.11a Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB

Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11a Channel 165-Conducted Spurious

Z
o

WIN|F-

Frequency(MHz) Level(dBm)
30.0000 -23.26
5825.6500 2.81
37601.8000 -31.57
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15.8 dBm
Limit1: —

6 .
-4 W
-14

1
-24
-34
-44
-hd
-64
-7d4
-84 2

5700.000 5705.00

5710.00 5715.00 5720.00 5725.00

5730.00 5735.00 5740.00 57650.00 MHz

Condition: 802.11a Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-Bandedge

No. Frequency(MHz) Level(dBm)

1 5724.7500 -22.92
2 5743.7500 5.67
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249  dBm
Limit1: —
1
15
5
5 M
15 2
25
-35
-45
-55
65
-75.1
5810.000 5818.00 582600 583400 584200 5850.00 5858.00  5866.00  5874.00 5890.00 MHz
Condition: 802.11a Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 165-Bandedge
No. Frequency(MHz) Level(dBm)
1 5823.73330 15.44
2 5850.00000 -17.75
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204 dBm
Limit1: —
10
2
0
10
-20
.30 2
g
-40
-50 W
-60
70
-79.6
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11a Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 30.0000 -22.98
2 5759.0333 1.99
3 37601.8000 -31.30
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205 dBm

Limit1: —

n

1

-10

20
30 3
-40
S0 W
60

-70

-79.5

30.000 4027.00 8024.00 12021.00 16018.00 20015.00 24012.00 28009.00 32006.00 40000.00 MHz

Condition: 802.11a Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB

Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11a Channel 157-Conducted Spurious

Z
o

WIN|F-

Frequency(MHz) Level(dBm)
30.0000 -23.71
5759.0333 3.74
37668.4167 -31.16
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294  dBm
Limit1: —
19
2
9
1
-1
21
-31 3
e
-41
61
-70.6
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz
Condition: 802.11a Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 165-Conducted Spurious
No. Frequency(MHz) Level(dBm)
1 30.0000 -25.23
2 5825.65000 12.65
3 37868.26670 -31.42
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2h 8 dBm
Limit1: —
16
6
-4
1
-14
-24
-34
-44
-hd
-64
-74.2
h7¥00.000 570500 h710.00 h715.00 5720.00 h725.00 h730.00 5735.00 h740.00 h¥h0.00 MH=z

Condition: 802.11a Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-Bandedge

No. Frequency(MHz) Level(dBm)

1 5725.00000 -12.64

2 5746.25000 15.83
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249  dBm
Limit1: —
1
15
5
5
-15 2
25
-35
-45
-55
65
-75.1
5810.000 5818.00 582600 583400 584200 585000 5858.00  5866.00  5874.00 5890.00 MHz
Condition: 802.11a Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 165-Bandedge
No. Frequency(MHz) Level(dBm)
1 5826.26670 15.39
2 5850.93330 -18.25
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293  dBm
Limit1: —
19
2
9
1
-1
21 3
Rt
-31
h M'\Jj‘w
51
61
-70.7
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11a Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 30.0000 -19.95

2 5759.03330 12.31

3 37934.88330 -24.86
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292  dBm
Limit1: —
19
2
9
1
-1
21 3
Mo
-31
-41
51
61
-70.8
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11a Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 157-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 30.0000 -20.36

2 5759.03330 12.58

3 37668.41670 -24.78
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287 dBm
Limit1: —
19
2
9
1
-1
21 3
Pt
-31
h AJL‘\MJ
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30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11a Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 165-Conducted Spurious

No. Frequency(MHz) Level(dBm)

1 30.0000 -20.91

2 5825.65000 11.86

3 38001.50000 -24.78
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15.3 dBm
Limit1: —_—

i byl
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-15

‘MWMW
-25
-35
-45
-hh
-65
-h
-84.7

5700.000 5705.00

5710.00 5715.00 5720.00 5725.00

5730.00 5735.00 5740.00 57650.00 MHz

Condition: 802.11an Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-Bandedge

No. Frequency(MHz) Level(dBm)

1 5725.0000 -21.47
2 5743.7500 6.73
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154  dBm
Limit1: —
1
5
5
_15 MW
25 2
-35
-45
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-65
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-84.6
5810.000 5818.00 582600 583400 584200 5850.00 5858.00  5866.00  5874.00 5890.00 MHz
Condition: 802.11an Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 165-Bandedge
No. Frequency(MHz) Level(dBm)
1 5823.7333 6.83
2 5851.2000 -26.13
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201  dBm
Limit1: —
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30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -28.67
2 5759.0333 2.37
3 37934.8833 -30.08
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20.4 dBm

Limit1: —
10

-10

-20
20 3
-40
Rl WAL S
-60

-70

-79.6

30.000 4027.00 8024.00 12021.00 16018.00 20015.00 24012.00 28009.00 32006.00 40000.00 MHz

Condition: 802.11an Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB

Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11an_HT20 Channel 157-Conducted Spuri ous

Z
o

WIN|F-

Frequency(MHz) Level(dBm)
30.0000 -29.00
5759.0333 2.46
37934.8833 -31.73
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20.2 dBm

Limit1: —
10

-10

-20
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-40

-50 W

-60

-70

-79.8

30.000 4027.00 8024.00 12021.00 16018.00 20015.00 24012.00 28009.00 32006.00 40000.00 MHz

Condition: 802.11an Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB

Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11an_HT20 Channel 165-Conducted Spuri ous

Z
o

WIN|F-

Frequency(MHz) Level(dBm)
30.0000 -29.32
5825.6500 243
37735.0333 -31.74
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15.7 dBm
Limit1: —
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) MWW
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1
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-34
-44
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-74
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5700.000 5705.00

5710.00 5715.00 5720.00 5725.00

5730.00 5735.00 5740.00 57650.00 MHz

Condition: 802.11an Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-Bandedge

No. Frequency(MHz) Level(dBm)

1 5724.0833 -21.79
2 5743.7500 5.80
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157  dBm
Limit1: —
1
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5810.000 5818.00 582600 583400 584200 5850.00 5858.00  5866.00  5874.00 5890.00 MHz
Condition: 802.11an Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 165-Bandedge
No. Frequency(MHz) Level(dBm)
1 5823.7333 5.85
2 5850.9333 -28.74
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196  dBm
Limit1: —
10
2
0
10
-20
-30
-40 3
l'"""‘»\m
50
60 MW
70
-80.5
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -37.59
2 5759.0333 151
3 37934.8833 -40.77
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197  dBm
Limit1: —
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-20
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30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 157-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -37.76
2 5759.0333 3.08
3 37135.4833 -41.72
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19.4  dBm
Limit1: —
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30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 165-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -37.83
2 5825.6500 4.17
3 37934.8833 -41.62
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17.8 dBm

Limit1: —

1 /

-12 1

-22

-32

-42

-52

-62

-72

-82.2
5700.000 5705.00 5710.00 5715.00 5720.00 5725.00 5730.00 5735.00 5740.00 57650.00 MHz

Condition: 802.11an Chain 0+Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11an_HT20 Channel 149-Bandedge

No. Frequency(MHz) Level(dBm)
1 5725.0000 -15.44
2 5747.5000 10.09
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173 dBm
1 Limit1: —
7
-3
13
23 2
-33
-43
53
-63
73
-82.7
5810.000 5818.00 582600 583400 584200 585000 5858.00  5866.00  5874.00 5890.00 MHz
Condition: 802.11an Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 165-Bandedge
No. Frequency(MHz) Level(dBm)
1 5827.4667 9.68
2 5850.4000 -24.68
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222  dBm
Limit1: —
12
2
2
=
-18
-28
3
38 Py
-48
58 W
68
-77.8
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -31.66
2 5759.0333 6.11
3 37801.6500 -34.57
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223 dBm
Limit1: —_

12 2

2

-8

-18

-28

3

-38 g
-48

-58 W
68
Rrri

30,000  4027.00 8024.00 12021.00 16018.00 2001500 2401200 28009.00 32006.00 40000.00 MHz

Condition:
EUT:
Model:
Test Mode:
Note:

802.11an Chain 0+Chain 1
Wi-Fi Invite Home Router
RF-HTN104
Transmitting

FCC-802.11an_HT20 Channel 157-Conducted Spuri ous

RF Conducted
Sweep Time: 3819.92ms Att.: 20dB
RBW: 100 KHz VBW: 300 KHz

No. Frequency(MHz) Level(dBm)
1 30.0000 -31.02
2 5759.0333 8.98
3 38001.5000 -35.33




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:

Test Report No.

17018980 001

Seite 148 von 283
Page 148 of 283

22.7 dBm

13

Limit1: —

17

-27

-37

-47

-67

-i7.3

30.000 4027.00

Condition:
EUT:
Model:
Test Mode:
Note:

8024.00 12021.00 16018.00 20015.00

802.11an Chain 0+Chain 1
Wi-Fi Invite Home Router
RF-HTN104
Transmitting

FCC-802.11an_HT20 Channel 165-Conducted Spuri ous

2401200 28009.00 32006.00 40000.00 MHz

RF Conducted
Sweep Time: 3819.92ms Att.: 20dB
RBW: 100 KHz VBW: 300 KHz

No. Frequency(MHz) Level(dBm)
1 30.0000 -31.83
2 5825.6500 6.69
3 37868.2667 -35.50




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.: 17018980 001

Test Report No.

Seite 149 von 283
Page 149 of 283

17.3 dBm
Limit1: —
7
. h#w\j
-13
1
-23
-33
-43
-h3
-63
-73
827
h7¥00.000 570550 h711.00 h716.50 572200 h727.50 h733.00 5738.50 h744.00 h¥h5.00 MH=z

Condition: 802.11an Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-Bandedge

No. Frequency(MHz) Level(dBm)

1 5722.45830 -18.57
2 5752.52500 8.48
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176  dBm
Limit1: —
1
8
-2
12
-22
32 g
42 M%
52
-62
72
-82.3
5795000 580450 581400 582350 583300 584250 585200  5861.50  5871.00 5890.00 MHz
Condition: 802.11an Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 159-Bandedge
No. Frequency(MHz) Level(dBm)
1 5797.53330 8.23
2 5851.20830 -32.63
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233  dBm
Limit1: —
13
2
3
7
17
27
3
-37 Wt
-47 MW
57
67
-76.7
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -28.50
2 5759.03330 4.43
3 37868.26670 -31.81
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239  dBm
Limit1: —
14
2
4
6
-16
-26
3
-36 Moban
-56
66
-76.1
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 159-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -25.09
2 5825.65000 6.59
3 37934.88330 -31.32
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17.3 dBm
Limit1: —
7
-13
1
-23
-33
-43
-h3
-63
-73
827
h7¥00.000 570550 h711.00 h716.50 572200 h727.50 h733.00 5738.50 h744.00 h¥h5.00 MH=z

Condition: 802.11an Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-Bandedge

No. Frequency(MHz) Level(dBm)

1 5722.45830 -18.60
2 5752.52500 8.53
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17.9 dBm

Limit1: —

-12

-22
-32 &
42 %
-2
-62

-72

-82.0
5795.000 5B804.50 5814.00 5823.50 5833.00 5842.50 5852.00 5861.50 5871.00 5890.00 MHz

Condition: 802.11an Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting

Note: FCC-802.11an_HT40 Channel 159-Bandedge

No. Frequency(MHz) Level(dBm)
1 5797.53330 8.28
2 5851.84170 -32.92
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232  dBm
Limit1: —
13
2
3
7
17
r 3
. (e
-47
57
67
-76.8
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -25.95
2 5759.03330 3.79
3 37668.41670 -29.89
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240 dBm
Limit1: —
14
2
4
6
-16
-26
3
-36 P
-46
-56
66
-76.0
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 30dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 159-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -25.84
2 5759.03330 5.73
3 37268.71670 -31.36
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179  dBm
Limit1: —
8
. 'y,
12 1
-22
32
-42
52
-62
72
-82.1
5700.000 570550  5711.00 571650 572200 572750 5733.00 573850  5744.00 5755.00 MHz
Condition: 802.11an Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-Bandedge
No. Frequency(MHz) Level(dBm)
1 5722.45830 -14.61
2 5752.52500 10.44
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168  dBm
1 Limit1: —
7
-3
13
-23
2
-33
-43
53
-63
73
-83.2
5795000 580450 581400 582350 583300 584250 585200  5861.50  5871.00 5890.00 MHz
Condition: 802.11an Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 500ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 159-Bandedge
No. Frequency(MHz) Level(dBm)
1 5797.53330 9.78

2 5850.10000 -31.47
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218  dBm
Limit1: —
12 2
2
=
-18
-28
3
-38 Pt
-48
-58
68
-78.2
30000 4027.00 802400  12021.00 16018.00 2001500 2401200 28009.00  32006.00 40000.00 MHz

Condition: 802.11an Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 3819.92ms Att.: 20dB
Model: RF-HTN104 RBW: 100 KHz VBW: 300 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-Conducted Spuri ous

No. Frequency(MHz) Level(dBm)

1 30.0000 -28.89
2 5759.03330 7.69
3 38001.50000 -35.08
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219 dBm
Limit1: —_—

12

2

-8

-18

-28

3

38 P,
-48

58
-68
-f8.1

30.000 402700 8024 00 12021.00 16018.00 20015.00 24012.00 28009.00 32006.00 40000.00 MH=z

Condition:
EUT:
Model:
Test Mode:
Note:

802.11an Chain 0+Chain 1
Wi-Fi Invite Home Router
RF-HTN104
Transmitting

FCC-802.11an_HT40 Channel 159-Conducted Spuri ous

RF Conducted
Sweep Time: 3819.92ms Att.: 20dB
RBW: 100 KHz VBW: 300 KHz

No. Frequency(MHz) Level(dBm)
1 30.0000 -28.99
2 5825.65000 5.88
3 37868.26670 -35.20
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5.1.5 Power Spectral Density

RESULT:

Date of testing
Test standard

Basic standard
Limits
Kind of test site

Test Setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

2010-12-29 to 2011-01-10
FCC part 15.247(e)
RSS-210 A8.2(b)

ANSI C63.4: 2003

8.0 dBm (in any 3kHz band)
Shield room

Low/ Middle/ High
A

20C

56%

101.0 kPa

Passed
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Table 21: Test result of Power Spectral Density, 80 2.11b
Channel Channel Power Spectral Density (dBm) Limit (dBm)
Frequency (MHz)
Low Channel 2412 -8.93 8
Mid Channel 2437 -9.72 8
High Channel 2462 -8.20 8
15.9 dBm
6
4
1
14
-24
-34
-44.1
2411.853 2411.88 24119 2411.94 2411.97 241200 2412.03 2412.06 2412.09 241215 MHz

RF Conducted

Condition:
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.; 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11b Channel 01-Power Density (PK)
No. Frequency(MHz) Level(dBm)
1 2412.00350 -8.93
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157  dBm
6
-4
1
14
-24
-34
-44.3
2436.853 2436.88 243691 243694 243697  2437.00 2437.03  2437.06  2437.09 2437.15 MHz
Condition: RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11b Channel 06-Power Density (PK)

No. Frequency(MHz) Level(dBm)
1 2437.00360 -9.72
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41 dBm
-6 1
-16
-26
-36
-46
-55.9
2461.854 2461.88  2461.91  2461.94  2461.97 246200 246203  2462.06  2462.09 2462.15 MHz
Condition: RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11b Channel 11-Power Density (PK)

No. Frequency(MHz) Level(dBm)
1 2462.00370 -8.20
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Table 22: Test result of Power Spectral Density, 80 2.11g

Channel Power Spectral Density (dBm) o
Channel Frequency (MHz) Chain 0 Chain 1 Total Limit (dBm)
Low Channel 2412 -15.54 -15.40 -8.99 8
Mid Channel 2437 -10.40 -9.92 -3.27 8
High Channel 2462 -15.20 -15.12 -9.64 8
13.6 dBm

-16

WMMWWWWWWW

-26

-36

-46.4
2411.211 241124 241127 241130 241133 2411.36  2411.39  2411.42  2411.45 2411.51 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.; 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 01-Power Density (PK)
No. Frequency(MHz) Level(dBm)
1 2411.41380 -15.54
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18.5 dBm

-12

-22

-32

-41.5

1\/‘%%

2437170 2437.20

243723 2437.26 2437.29 2437.32 2437.35 2437.38

RF Conducted

2437.41 2437.47 MH:z

Condition: Chain 0
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 06-Power Density (PK)
No. Frequency(MHz) Level(dBm)
1 2437.30190 -10.40
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72  dBm
1
" WWMM\/\/\/\WW WWWW
-27
-37
-47
57
-67.2
2461.199 2461.23  2461.26  2461.29  2461.32  2461.35  2461.38  2461.41  2461.44 2461.50 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 11-Power Density (PK)

No. Frequency(MHz) Level(dBm)
1 2461.41380 -15.20
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144  dBm
4

6

1

16 W%

-26

-36

-45.6

2410.920 2410.95 241098  2411.001  2411.04  2411.07 241110 241113 2411.16 2411.22 MHz

Condition: Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz

Test Mode: Transmitting

Note: FCC-802.11g Channel 01-Power Density (PK)

No. Frequency(MHz) Level(dBm)
1 2411.06970 -15.40
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18.9 dBm

S AR

-3

-41.1

2436.235 2436.27 243630 243633 243636 243639 243642 243645  2436.48 2436.54 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 06-Power Density (PK)
No. Frequency(MHz) Level(dBm)
1 2436.34970 -9.92
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60  dBm
1
N M MWWMW
-26
-36
-46
-56
-66.0
2460.602 2460.63  2460.66  2460.69  2460.72  2460.75  2460.78  2460.81  2460.84 2460.90 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11g Channel 11-Power Density (PK)

No. Frequency(MHz) Level(dBm)
1 2460.75100 -15.12




A TUVRheinland®

Produkte
Products

y icht - Nr.: Seite 171 von 283
Prufbericht - Nr.: 17018980 001 5236171\/2?283

Test Report No.

171 dBm
7

-3

1

13 M%

-23

-33

-42.9

2412.476 241251 241254 241257 241260 241263  2412.66  2412.69 241272 2412.78 MHz

Condition: Chain 0+Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz

Test Mode: Transmitting

Note: FCC-802.11gn_HT20 Channel 01-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2412.63330 -8.99
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216 dBm

12

-18

-28

-38.4

2437.477 2437.51 243754 243757 243760 243763  2437.66  2437.69 243772 2437.78 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 06-Power Density (P K)
No. Frequency(MHz) Level(dBm)
1 2437.62780 -3.27
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1.6  dBm
1
12 WWMM%
22
-32
-42
52
-61.6
2462.475 246251 246254 246257 246260 246263 246266 246269  2462.72 2462.78 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2462.61970 -9.64
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Table 23: Test result of Power Spectral Density, 80 2.11gn, HT20

Channel Power Spectral Density (dBm) o
Channel Frequency (MHz) Chain 0 Chain 1 Total Limit (dBm)
Low Channel 2412 -16.30 -15.64 -9.79 8
Mid Channel 2437 -11.72 -9.66 -5.64 8
High Channel 2462 -16.14 -13.90 -10.42 8
13.0 dBm

-27

-37

-47.0

2413100 241313 241316 241319 241322 241325 241328 2413.31  2413.34 2413.40 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-Power Density (P  K)

No. Frequency(MHz) Level(dBm)
1 2413.25080 -16.30




A TUVRheinland®

Produkte
Products

y icht - Nr.: Seite 175 von 283
Prufbericht - Nr.: 17018980 001 5236175vg?283

Test Report No.

18.0 dBm
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2438.728 2438.76 243879 243882 243885  2438.88  2438.91  2438.94  2438.97 2439.03 MHz

Condition: Chain 0 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz

Test Mode: Transmitting

Note: FCC-802.11gn_HT20 Channel 06-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2438.82220 -11.72
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2462.475 246250 246253 246256 246259 246262 246265 246268  2462.71 2462.77 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2462.62630 -16.14
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121 dBm
3

7

1

" W\WWWWWN %

-27

37

-47.0

2411.211 241124 241127 241130 2411.33 2411.36 2411.39 241142 2411.45 2411.51 MHz

Condition: Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz

Test Mode: Transmitting

Note: FCC-802.11gn_HT20 Channel 01-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2411.37710 -15.64
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17.6 dBm
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2436.220 2436.25 243628 24363 243634 243637 243640 243643 2436.46 2436.52 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 06-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2436.37640 -9.66
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-44
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2460.602 2460.63 2460.66 2460.69 2460.72 2460.75 2460.78 2460.81 2460.84 2460.90 MHz

Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB

Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz

Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2460.75130 -13.90
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149 dBm
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2406.847 2406.88 240691  2406.94  2406.97  2407.00  2407.03  2407.06  2407.09 2407.15 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 01-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2407.00170 -9.79
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2439.352 2439.38 243941 243044 243947 243950 243953 243956  2439.59 2439.65 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 06-Power Density (P K)
No. Frequency(MHz) Level(dBm)
1 2439.50150 -5.64
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2462131 246216 246219 246222 246225 246228 246231  2462.34  2462.37 2462.43 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT20 Channel 11-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2462.34680 -10.42
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Table 24: Test result of Power Spectral Density, 80 2.11gn, HT40

Channel Power Spectral Density (dBm) o
Channel Frequency (MHz) Chain 0 Chain 1 Total Limit (dBm)
Low Channel 2422 -21.27 -18.32 -15.40 8
Mid Channel 2437 -12.49 -12.37 -6.56 8
High Channel 2452 -21.52 -18.46 -12.94 8
10.0 dBm

-10

-20 1

-40

-50.0

2425305 242534 242537 242540 242543 242546 242543 242552 242555 2425.61 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.; 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 03-Power Density (P K)

No. Frequency(MHz) Level(dBm)

1 2425.45610 -21.27




A TUVRheinland®

Produkte
Products
.. . _ . Seite 184 von 283
Prifbericht - Nr.: 17018980 001 Page 184 of 283

Test Report No.

15.6 dBm
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2439350 2439.38 243941 243044 243947 243950 243953 243956 243959 2439.65 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 06-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2439.50150 -12.49
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2455.307 2455.34 245537 245540 245543 245546 245549 245552 245555 2455.61 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2455.45710 -21.52
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2424350 242438 242441 242444 242447 242450 242453 242456 242459 242465 MHz

Condition: Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz

Test Mode: Transmitting

Note: FCC-802.11gn_HT40 Channel 03-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2424.50250 -18.32
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155 dBm
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2439352 2439.38 243941 243044 243947 243950 243953 243956 243959 2439.65 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 06-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2439.50230 -12.37
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2454361 245439 245442 245445 245448 245451 245454 245457  2454.60 2454.66 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2454.50140 -18.46
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120  dBm
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2419.045 2419.08 241911 241914 241917 241920  2419.23  2419.26  2419.29 2419.35 MHz

Condition: Chain 0+Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz

Test Mode: Transmitting

Note: FCC-802.11gn_HT40 Channel 03-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2419.19640 -15.40
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18.4 dBm
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2439.353 2439.38 243941 243044 243947 243950 243953 243956 243959 2439.65 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 06-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2439.50230 -6.56
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2449.354 2449.38 244941 244944 244947 244950 244953 244956 244959 2449.65 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11gn_HT40 Channel 09-Power Density (P K)

No. Frequency(MHz) Level(dBm)
1 2449.50110 -12.94
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Table 25: Test result of Power Spectral Density, 80 2.11a

Channel Power Spectral Density (dBm) o
Channel Frequency (MHz) Chain 0 Chain 1 Total Limit (dBm)
Low Channel 5745 -6.60 -7.63 4.40 8
Mid Channel 5785 -5.84 -7.45 3.85 8
High Channel 5825 -4.84 2.32 4.14 8
2004 dBm

10

10 UMMW\/\M\/W/\JWW

-20

-30

-39.6

5745.153 574518 574521 574524 574527 574530 574533 574536 574539 5745.45 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-Power Density (PK)

No. Frequency(MHz) Level(dBm)
1 5745.3073 -6.60
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20.7 dBm
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3 MWWWW WMW‘WWW%

5784.229 5784.26

5784.29 5784.32 5784.35

5784.38 5784.41 5784.44 5784.47 5784.53 MHz

RF Conducted

Condition: Chain 0
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 157-Power Density (PK)
No. Frequency(MHz) Level(dBm)
1 5784.3677 -5.85
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5823608 5823.64 582367 582370 582373 582376 582379 582382  5823.85 5823.91 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 165-Power Density (PK)

No. Frequency(MHz) Level(dBm)
1 5823.7576 -4.84
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203 dBm
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5744575 5744.61 5744 64 5744 67 5744.70 5744.73 5744.76 5744.79 5744.82 5744.88 MHz

RF Conducted

Condition: Chain 1
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-Power Density (PK)
No. Frequency(MHz) Level(dBm)
1 5744.6885 -7.63
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205 dBm
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5784.562 5784.59 5784.62 5784.65 5784.68 5784.71 5784.74 5784.77 5784.80 5784.86 MHz

RF Conducted

Condition: Chain 1
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 157-Power Density (PK)

No. Frequency(MHz) Level(dBm)

1 5784.6888 -7.45
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5824.243 5824.27 582430  5824.33 582436  5824.39 582442 582445  5824.48 5824.54 MHz

Condition: Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz

Test Mode: Transmitting

Note: FCC-802.11a Channel 165-Power Density (PK)

No. Frequency(MHz) Level(dBm)
1 5824.35720 2.32
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5745132 5745.16 574519 574522 574525 574528 574531  5745.34 574537 5745.43 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 149-Power Density (PK)
No. Frequency(MHz) Level(dBm)
1 5745.30710 4.04
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5785.159 5785.19 578522 578525 578528  5785.31  5785.34  5785.37 578540 5785.46 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11a Channel 157-Power Density (PK)
No. Frequency(MHz) Level(dBm)
1 5785.30770 3.85
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5825477 5825.51 582554 582557 582560 582563  5825.66  5825.69 582572 5825.78 MHz

Condition: Chain 0+Chain 1 RF Conducted

EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz

Test Mode: Transmitting

Note: FCC-802.11a Channel 165-Power Density (PK)

No. Frequency(MHz) Level(dBm)
1 5825.64100 4.14
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Table 26: Test result of Power Spectral Density, 80 2.11an, HT20

Channel Power Spectral Density (dBm) o
Channel Frequency (MHz) Chain 0 Chain 1 Total Limit (dBm)
Low Channel 5745 -7.16 -7.49 -4.95 8
Mid Channel 5785 -6.54 -6.46 -5.52 8
High Channel 5825 -6.89 -7.98 -2.40 8
203 dBm

10

10 MMWWW%

-20

-30

-39.7

5745.801 5745.83 574586 574589 574592 574595 574598  5746.01  5746.04 5746.10 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-Power Density ( PK)

No. Frequency(MHz) Level(dBm)
1 5745.8813 -7.16
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206 dBm
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5785.482 5785.51 578554 578557 578560 578563  5785.66  5785.69  5785.72 5785.78 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 157-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5785.5964 -6.54




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 17018980 001 Seite 203 von 283
Test Report No. Page 203 of 283
31 dBm
1
E M%
17
-27
-37
-47
-56.9
5825483 5825.51 582554 582557 582560 582563 582566 582569  5825.72 5825.78 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 165-Power Density ( PK)

No. Frequency(MHz) Level(dBm)
1 5825.6317 -6.89
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5743.578 5743.61 574364 574367 574370 574373 574376 574379 5743.82 5743.88 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5743.7555 -7.49
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5783.606 5783.64 5783.67 5783.70 5783.73 5783.76 5783.79 5783.82 5783.85 5783.91 MH:z

RF Conducted

Condition: Chain 1
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 157-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5783.7569 -6.46
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5825481 582551 582554 582557 582560 582563 582566 582569  5825.72 5825.78 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 165-Power Density ( PK)

No. Frequency(MHz) Level(dBm)
1 5825.6318 -7.98
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5742.982 5743.01 5743.04 5743.07 5743.10 574313 5743.16 5743.19 5743.22 5743.28 MH:z

RF Conducted

Condition: Chain 0+Chain 1
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 149-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5743.1248 -4.95
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5782.691 5782.72 578275 578278 578281 578284  5782.87  5782.90  5782.93 5782.99 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 157-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5782.8401 -5.52
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5825143 5825.17 582520 582523 582526 582529 582532 582535  5825.38 5825.44 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 10dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT20 Channel 165-Power Density ( PK)

No. Frequency(MHz) Level(dBm)
1 5825.3194 -2.40
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Table 27: Test result of Power Spectral Density, 80 2.11an, HT40

Channel Power Spectral Density (dBm) o
Channel Frequency (MHz) Chain 0 Chain 1 Total Limit (dBm)
Low Channel 5755 -5.59 -4.28 -3.27 8
High Channel 5795 -6.85 -6.50 -2.22 8
23.3 dBm

13

17

-27

-36.7

%

h757.047 H757.08 575711 h7h7.14 h7D7 17 h757.20 h7ih7.23 h757.26 h7H7.29 h757.35 MH=z
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5757.25720 -5.59
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239 dBm

14

-16

-26

-36.1

LARAVINSSRIPWVIVS

5798.289 5798.32 579835  5798.38  5798.41  5798.44  5798.47  5798.50  5798.53 5798.59 MHz
Condition: Chain 0 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 159-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5798.43880 -6.85
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233 dBm

13

17

-27

-36.7
5752.358 5752.39 5752.42 5752.45 5752.48 5752.51 5752.54 5752.57 5752.60 5752.66 MHz

RF Conducted

Condition: Chain 1
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5752.49960 -4.28
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239 dBm

14

-16

-26

-36.1

e a1

b M Wy i

5791.404 5791.43 579146 5791.49 579152 579155 5791.58  5791.61  5791.64 5791.70 MHz
Condition: Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 30dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 159-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5791.57550 -6.50
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221  dBm
12
2
1

8 WWMWWWVW‘WW
-18
-28
-37.9

5744523 574455 574458 574461 574464  S74467 574470 574473 5744.76 5744.82 MH
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 151-Power Density ( PK)

No. Frequency(MHz) Level(dBm)
1 5744.65100 -3.27
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221  dBm
12
2
1
8 WVVWWW\‘M
-18
-28
-37.9
5792.365 5792.40 579243 579246 579249 579252 579255 579258 579261 5792.67 MHz
Condition: Chain 0+Chain 1 RF Conducted
EUT: Wi-Fi Invite Home Router Sweep Time: 100000ms Att.: 20dB
Model: RF-HTN104 RBW: 3 KHz VBW: 10 KHz
Test Mode: Transmitting
Note: FCC-802.11an_HT40 Channel 159-Power Density ( PK)
No. Frequency(MHz) Level(dBm)
1 5792.50750 -2.22
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing : 2010-12-29 to 2011-01-10
Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber
Test setup

Test Channel : Low/ Middle/ High

Operation mode : A, B

Ambient temperature : 20°C

Relative humidity : 56%

Atmospheric pressure : 101.0 kPa

Pre-test performed within frequency range 9kHz to 30Mhz, and the emissions level of below
30MHz are too far below the limit, hence test result below 30Mhz are omitted.

Refer to appendix 1 for details.
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Table 28: Test result of Spurious Emissions, 802.11 b

a) Channel 1
Fundamental Frequency: 2412 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuv/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4824.000 -2.3 74.0 54.0
7236.000 -0.3 74.0 54.0
14472.000 8.8 74.0 54.0
19296.000 -6.4 74.0 54.0
b) Channel 6
Fundamental Frequency: 2437 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4874.000 -2.3 74.0 54.0
7311.000 0.9 74.0 54.0
12185.000 4.2 74.0 54.0
19496.000 -6.4 74.0 54.0

¢) Channel 11
Fundamental Frequency: 2462 MHz

Frequency Reading (dBuV) Factor Result @3m Limit @3m

H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4924.000 -2.3 74.0 54.0
7386.000 0.9 74.0 54.0
12310.000 4.4 74.0 54.0
19696.000 -6.4 74.0 54.0
22158.000 -4.5 74.0 54.0

Note :

1. Item of margin shown in above table refers to average limit.
2. Remark “---" means that the emissions level is too low to be measured.
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Table 29: Test result of Spurious Emissions, 802.11 g

a) Channel 1
Fundamental Frequency: 2412 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuv/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4824.000 -2.3 74.0 54.0
7236.000 -0.3 74.0 54.0
9648.000 2.0 74.0 54.0
19296.000 -6.4 74.0 54.0
b) Channel 6
Fundamental Frequency: 2437 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4874.000 -2.3 74.0 54.0
7311.000 0.9 74.0 54.0
9748.000 2.3 74.0 54.0
19496.000 -6.4 74.0 54.0

¢) Channel 11
Fundamental Frequency: 2462 MHz

Frequency Reading (dBuV) Factor Result @3m Limit @3m

H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4924.000 -2.3 74.0 54.0
7386.000 0.9 74.0 54.0
9848.000 2.3 74.0 54.0
19696.000 -6.4 74.0 54.0
22158.000 -4.5 74.0 54.0

Note :

1. Item of margin shown in above table refers to average limit.
2. Remark “---" means that the emissions level is too low to be measured.
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Table 30: Test result of Spurious Emissions, 802.11 gn, HT20

a) Channel 1
Fundamental Frequency: 2412 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuv/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4824.000 -2.3 74.0 54.0
7236.000 -0.3 74.0 54.0
9648.000 2.0 74.0 54.0
19296.000 -6.4 74.0 54.0
b) Channel 6
Fundamental Frequency: 2437 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4874.000 -2.3 74.0 54.0
7311.000 0.9 74.0 54.0
12185.000 4.2 74.0 54.0
19496.000 -6.4 74.0 54.0

¢) Channel 11
Fundamental Frequency: 2462 MHz

Frequency Reading (dBuV) Factor Result @3m Limit @3m

H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4924.000 -2.3 74.0 54.0
7386.000 0.9 74.0 54.0
12310.000 4.4 74.0 54.0
19696.000 -6.4 74.0 54.0
22158.000 -4.5 74.0 54.0

Note :

1. Item of margin shown in above table refers to average limit.
2. Remark “---" means that the emissions level is too low to be measured.
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Table 31: Test result of Spurious Emissions, 802.11 gn, HT40

a) Channel 3
Fundamental Frequency: 2422 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuv/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4844.000 -2.3 74.0 54.0
7266.000 0.9 74.0 54.0
9688.000 2.0 74.0 54.0
19376.000 -6.4 74.0 54.0
b) Channel 6
Fundamental Frequency: 2437 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4874.000 -2.3 74.0 54.0
7311.000 0.9 74.0 54.0
9748.000 2.3 74.0 54.0
19496.000 -6.4 74.0 54.0
¢) Channel 9
Fundamental Frequency: 2452 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
4904.000 -2.3 74.0 54.0
7356.000 0.9 74.0 54.0
9808.000 2.3 74.0 54.0
19616.000 -6.4 74.0 54.0
22068.000 -4.5 74.0 54.0
Note :

1. Item of margin shown in above table refers to average limit.
2. Remark “---" means that the emissions level is too low to be measured.
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Table 32: Test result of Spurious Emissions, 802.11 a

a) Channel 149

Fundamental Frequency: 5745 MHz

Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuv/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
11450.000 4.3 74.0 54.0
17175.000 7.4 74.0 54.0
b) Channel 157
Fundamental Frequency: 5785 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuVv/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
11570.000 4.3 74.0 54.0
17355.000 10.1 74.0 54.0
¢) Channel 165
Fundamental Frequency: 5825 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuVv/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
11650.000 4.3 74.0 54.0
17475.000 10.1 74.0 54.0
Note :

1. Item of margin shown in above table refers to average limit.

2. Remark “---" means that the emissions level is too low to be measured.
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Table 33: Test result of Spurious Emissions, 802.11 an, HT20
a) Channel 149
Fundamental Frequency: 5725 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuv/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
11450.000 4.3 74.0 54.0
17175.000 7.4 74.0 54.0
b) Channel 157
Fundamental Frequency: 5785 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuVv/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
11570.000 4.3 74.0 54.0
17355.000 10.1 74.0 54.0
¢) Channel 165
Fundamental Frequency: 5825 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
11650.000 4.3 74.0 54.0
17475.000 10.1 74.0 54.0
Note :

1. Item of margin shown in above table refers to average limit.

2. Remark “---" means that the emissions level is too low to be measured.
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Table 34: Test result of Spurious Emissions, 802.11 an, HT40
a) Channel 151
Fundamental Frequency: 5755 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuv/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
11510.000 50.6 | 44.1 64.8 | 49.1 4.4 69.2 53.5 74.0 54.0
17265.000 8.93 74.0 54.0
b) Channel 159
Fundamental Frequency: 5795 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuVv/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
11590.000 59.8 | 44.3 64.2 | 49.2 4.4 68.6 53.6 74.0 54.0
17385.000 9.58 74.0 54.0
Note :

1. Item of margin shown in above table refer to average limit.

2. Remark “---" means that the emissions level is too low to be measured.
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Table 35: Test result of Radiated Emissions below 1  GHz, Horizontal polarization

0.0 dBu¥/m

Limit1: —_—

60

50

40 I 2

” bbb bt

20

10

-10.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency Reading Detector Corrected Result Limit Margin
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB)
1 30.0000 17.11 peak 19.84 36.95 40.00 -3.05
2 199.1182 20.17 peak 17.90 38.07 43.50 -5.43
3 267.1543 18.74 peak 15.58 34.32 46.00 -11.68
4 500.4208 11.54 peak 23.03 34.57 46.00 -11.43
5 751.1824 11.35 peak 25.57 36.92 46.00 -9.08
6 786.1723 8.68 peak 26.04 34.72 46.00 -11.28
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Table 36: Test result of Radiated Emissions below 1  GHz, Vertical polarization

0.0 dBu¥/m

Limit1:

60

50

40

=

2 s X M
. by

10

-10.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency Reading Detector Corrected Result Limit Margin
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB)
1 33.8878 15.51 peak 18.39 33.90 40.00 -6.10
2 53.3267 26.51 QP 9.16 35.67 40.00 -4.33
3 203.0060 17.71 peak 14.44 32.15 43.50 -11.35
4 267.1543 11.86 peak 15.56 27.42 46.00 -18.58
5 333.2465 13.88 peak 17.09 30.97 46.00 -15.03
6 500.4208 9.17 peak 20.75 29.92 46.00 -16.08
Table 37: Test result of Radiated Emissions above 1  GHz
Meter Corrected Result .
Fr((al\(ill;'ezr)]cy Ar|1_'|[;\F/>0I Reading Factor @3m L('(;T;L\%%T Margin (dB)
(dBuVv) (dB) (dBuV/m)

Radiated emission frequencies above 1 GHz to 25 GHz were too low to be measured.
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Table 38: Test result of Spurious Emissions inrest  rict band
a) 802.11b
Operation Test Reading (dBuV) Factor Result @3m Limit @3m
Channel | Frequency H v (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
1 2390.000 | 18.51 | 7.96 | 29.68 | 11.84 29.8 59.48 | 41.64 74 54
11 2483.500 | 18.43 | 7.78 | 29.24 | 11.23 29.8 59.04 | 41.03 74 54
b) 802.119g
Operation Test Reading (dBuV) Factor Result @3m Limit @3m
Channel | Frequency H Vv (dB) (dBuVv/m) (dBuV/m)
(MHz)
Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
1 2390.000 | 24.76 | 11.16 | 41.62 | 23.74 29.8 71.42 | 53.54 74 54
11 2483.500 | 18.69 | 11.03 | 35.12 | 23.09 29.8 64.92 | 52.89 74 54
Note :
1. Remark “---" means that the emissions level is too low to be measured.

2. The result is the highest value of radiated emission from restrict band of 2310 ~ 2390 MHz and
2483.5 ~ 2500 MHz.

c) 802.11gn, HT20

Operation Test Reading (dBuV) Factor Result @3m Limit @3m
Channel | Frequency H v (dB) (dBuVv/m) (dBuV/m)
(MHz)
Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
1 2390.000 | 24.39 | 11.46 | 39.21 | 22.13 29.8 69.01 | 51.93 74 54
11 2483.500 | 17.36 | 11.22 | 34.28 | 22.05 29.8 64.08 | 51.85 74 54
d) 802.11gn, HT40
Operation Test Reading (dBuV) Factor Result @3m Limit @3m
Channel | Frequency H v (dB) (dBuVv/m) (dBuV/m)
(MHz)
Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
3 2390.000 | 29.21 | 10.49 | 40.23 | 22.02 29.8 70.03 | 51.82 74 54
9 2483.500 | 29.36 | 10.28 | 40.01 | 23.23 29.8 69.81 | 53.03 74 54
Note :

1. Remark “---" means that the emissions level is too low to be measured.
2. The result is the highest value of radiated emission from restrict band of 2310 ~ 2390 MHz and
2483.5 ~ 2500 MHz.
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5.1.7 Conducted emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

2010-12-29 to 2011-01-10
FCC Part 15.207(a)

ANSI C63.4: 2003

0.15 — 30MHz

FCC Part 15.207(a)
Shield room

DC 8V (via AC/DC Adaptor)
A&B&C

Not Connected

20C

56%

101.0 kPa

Passed
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80.0 dBu¥Y
Limit1: —_—
Limit2:
\ I
1
)
2 5 g
3 4
30 "
-20
0.150 0.5 [MHz] 4] 30.000
Condition: Phase: L1
No. Frequency | Reading | Detector | Corrected | Result Limit Margin
(MHz) (dBuV) dB (dBuV) (dBuVv) (dB)
1 0.1580 33.56 peak 9.66 43.22 65.57 -22.35
2 0.2060 26.51 peak 9.65 36.16 63.37 -27.21
3 0.2540 22.50 peak 9.65 32.15 61.63 -29.48
4 0.4580 23.41 peak 9.66 33.07 56.73 -23.66
5 6.7660 26.23 peak 9.79 36.02 60.00 -23.98
6 18.2420 30.23 peak 10.01 40.24 60.00 -19.76
Note:
1. “**" means the value was too low to be measured.
2. If the data table appeared symbol of "----" means the Q.P. value is under the limit of AVG.

so, the AVG. value doesn't need to be measured.
3. “#” means the noise was too low, so record the peak value.
4. The estimated measurement uncertainty of the result measurement is =2.5dB.
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§0.0 dBuVY
Limit1: —_—
Limit2:
\ I
1
[
4 5
o 3
-20
0.150 0.5 [MHz] b 30.000
Condition: Phase: N
No. Frequency | Reading | Detector | Corrected | Result Limit Margin
(MHz) (dBuV) dB (dBuV) (dBuVv) (dB)
1 0.1540 36.00 peak 9.66 45.66 65.78 -20.12
2 0.2020 28.05 peak 9.65 37.70 63.53 -25.83
3 0.3220 18.03 peak 9.65 27.68 59.66 -31.98
4 2.7820 26.16 peak 9.71 35.87 56.00 -20.13
5 7.2620 25.72 peak 9.79 35.51 60.00 -24.49
6 17.3340 31.39 peak 10.00 41.39 60.00 -18.61
Note:

1. “**" means the value was too low to be measured.
2. If the data table appeared symbol of "----" means the Q.P. value is under the limit of AVG.
so, the AVG. value doesn't need to be measured.
3. “#” means the noise was too low, so record the peak value.

4. The estimated measurement uncertainty of the result measurement is =2.5dB.
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5.2 Transmitter Requirement & Test Suites — Part 15
Subpart E

5.2.1 Antenna Requirement

RESULT: Passed
Test date 2011-01-03 to 2011-01-10
Test standard FCC Part 15.407(a) and Part 15.203
Limit the use of antennas with directional gains that do
not exceed 6 dBi, if transmitting antennas of
directional gain greater than 6 dBi are used, the
power shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi
The maximum gains of each type of antennas for all legacy / SISO modes test.
Band Ant 1 gain (dBi) Ant 2 gain (dBi)
5150 ~ 5250MHz 4.15 4.39
The antenna combinations for 2x2 (CCD) modes test:
Frequency |Antennas |Ant 1|Ant2 |10”(Ant1/10) |10°(Ant2/10) |10”(Ant1/10)+ |Combination
Band conbination|gain [gain 10"(Ant2/10) |Gains
5150 ~ Antl/Ant2 |4.15 |4.39 |2.600 2.748 5.348 7.28
5250MHz
HT20&HT40
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5.2.2 26dB Bandwidth and 99% Bandwidth

RESULT: Passed
Date of testing : 2010-12-29 to 2011-01-10

Test standard : FCC Part 15.407(a)(1)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 56%

Atmospheric pressure : 101.0 kPa
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Table 39: Test result of 26dB Bandwidth & 99% Bandw

idth, 802.

1l1a

Channel

Channel
Frequency (MHz)

26dB Bandwidth
(MH2)

99% Bandwidth

(MHz) Limit

Chain0 | Chain1 | Chain

0 | Chain1l

Low Channel

5180

18.417 | 19.201

16.1773

16.3171 500kHz

Mid Channel

5200

18.712 | 18.807

16.2512

16.3203 500kHz

High Channel

5240

18.032 | 18.551

16.3018

16.3595 500kHz

Chain 0

R T Measure
L ]
Ch Freq 5.24 GHz Trig Free Meas Off
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp Occupied BW|
Log
10 < hd
dB/
Offst S| © ACP
10
dB i I
I i i i Multi Carrier
Center 5.240 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW 9% Pwr - 99.00 % CCDF
16.3018 MHz xde 260043
Transmit Freq Error 5.170 kHz 1""0?’29
x dB Bandwidth 18.032 MHz*
E R T Measure
L ]
Ch Freq 5.2 GHz Trig Free Meas Off
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp } } Occupied BW|
Log T T
10 I Thd
dB/
Offst > < ACP
10
- i !
i i i i i Multi Carrier
Center 5.200 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW 9% Pwr - 99.00 % CCDF
16.2512 MHz xde 260043
Transmit Freq Error -43.424 KHz 1""0?’29
x dB Bandwidth 18.712 MHz*
E R T Measure
L |
Ch Freq 5.18 GHz Trig Free Meas Off
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp } } Occupied BW|
Log ‘ ‘
10 ! I hd
dB/ &
Offst S| < ACP
10
B } ‘
i I T i Multi Carrier
Center 5.180 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW 9% Pwr - 99.00 % CCDF
16.1773 MHz xde 260043
Transmit Freq Error 80.588 kHz 1""0?’29
x dB Bandwidth 18.417 MHz*

(}hairn 1

R T Measure
L ]
Ch Freq 5.18 GHz Trig Free Meas Off|
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp Occupied BW]|
Log
10 < 'S
dB/
Offst b < ACP
10
4B | I
} } } i Multi Carrier
Center 5.180 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW % Pwr - 99.00% CCDF
16.3171 MHz xdB  -26.00dB
Transmit Freq Error 33,707 kHz 1""0?’29
x dB Bandwidth 19.201 MHz*
R T Measure
L ]
Ch Freq 5.2 GHz Trig Free Meas Off
Occupied Bandwidth
| IChannel Power
Ref 20 dBm Atten 20 dB
#Sampl I I Occupied BW]|
Log } }
10 7 I Nl
dB/
Offst EY < ACP
10
- M4 L) i i Cari
1 1 i i { i Multi Carrier
Center 5.200 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW 9% Pwr - 99.00% CCDF
16.3203 MHz xdB  -26.00dB
Transmit Freq Error 20.425 kHz 1""0?’29
x dB Bandwidth 18.807 MHz*
3% R T Measure
L ]
Ch Freq 5.24 GHz Trig Free Meas Off|
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp I I Occupied BW]|
Log } }
10 ;
LEY $ AS
Offst > = ACP
10
dB
i i i Multi Carrier
Center 5.240 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW 9% Pwr 99.00% CCDF
16.3595 MHz xdB  -26.00dB
Transmit Freq Error 28,529 kHz 1""0?’29
x dB Bandwidth 18.551 MHz*
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Table 40: Test result of 26dB Bandwidth & 99% Bandw

idth, 802.11an, HT20

Channel

Channel
Frequency (MHz)

26dB Bandwidth
(MH2)

99% Bandwidth
(MH2)

Limit

Chain 0

Chain 1

Chain 0

Chain 1

Low Channel

5180

18.620

18.727

17.5417

17.5536

500kHz

Mid Channel

5200

18.941

18.929

17.5310

17.5570

500kHz

High Channel

5240

18.758

18.840

17.5946

17.6339

500kHz

(}hain 0

R T Measure
[ ]
Ch Freq 5.18 GHz Trig Free Meas Off|
Occupied Bandwidth
| IChannel Power
Ref 20 dBm Atten 20 dB
#Samp } } Occupied BW]|
Log T i
10 b i ©
dB/
Offst ACP
10
dB | i
Multi Carrier
Center 5.180 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00% CCDF
17.5417 MHz xaB 260008
Transmit Freq Error -3.067 kHz 1""0?’29
x dB Bandwidth 18.620 MHz*
R T Measure
[ ]
Ch Freq 5.2 GHz Trig Free Meas Off|
Occupied Bandwidth
| IChannel Power
Ref 20 dBm Atten 20 dB
#Samp) } } Occupied BW]|
Log
10 2 | e
dB/
Offst id < ACP
10
dB 1 s
} } } Multi Carrier
Center 5.200 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts.
- N Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00% CCDF
17.5310 MHz xdB  -26.00 dB
Transmit Freq Error 70.448 Hz ]V.\AvchrZe
x dB Bandwidth 18.941 MHz*
E R T Measure
| J
Ch Freq 5.24 GHz Trig Free Meas Off]
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp) Occupied BW|
Log
10 P
dB/
Offst > < ACP
10
A | : Carti
I i i i i Multi Carrier
Center 5.240 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- N Power Stat
Occupied Bandwidth Occ BW 9% Pwr - 99.00% CCDF
17.5946 MHz xaB 260008
Transmit Freq Error 37.503 kHz 1"";’29
x dB Bandwidth 18.758 MHz*

Chai'n 1

R T Measure
L ]
Ch Freq 5.18 GHz Trig Free Meas Off]
Occupied Bandwidth
| IChannel Power
Ref 20 dBm Atten 20 dB
#Samp) I Occupied BW|
Log }
10 2 i
dB/
Offst d i3 ACP
10
B f f i
I T I I Multi Carrier
Center 5.180 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00% CCDF
17.5536 MHz xaB 260008
Transmit Freq Error 36,957 kHz 1"";’29
x dB Bandwidth 18.727 MHz*
3 R T Measure
L ]
Ch Freq 5.2GHz Trig Free Meas Off|
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp } Occupied BW|
Log i
10 < T <
dB/
Offst > ha ACP
10
4B ! [
} } } i i Multi Carrier
Center 5.200 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- N Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00% CCDF
17.5570 MHz xdB  -26.00 dB
Transmit Freq Error -14.560 kHz ]V.\AvchrZe
x dB Bandwidth 18.929 MHz*
E R T Measure
| J
Ch Freq 5.24 GHz Trig Free Meas Off]
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp) } } Occupied BW|
Log i |
10 I ¥ fd
dB/
Offst id < ACP
10
dB ! —
| i | Multi Carrier
Center 5.240 00 GHz Span 50 MHz Power
#Res BW 180 kHz #VBW 300 kHz Sweep 5.04 ms (601 pts
- N Power Stat
Occupied Bandwidth Occ BW 9% Pwr - 99.00% CCDF
17.6339 MHz xd8 260048
Transmit Freq Error 2.041 kHz 1"";’29
x dB Bandwidth 18.840 MHz*
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Table 41: Test result of 26dB Bandwidth & 99% Bandw

idth, 802.11an, HT40

Channel

Channel

26dB Bandwidth
(MH2)

99% Bandwidth
(MH2)

Frequency (MHz)

Chain 0

Chain 1

Chain 0

Chain 1

Limit

Low Channel

5190

37.455

38.827

36.1774

36.0804

500kHz

High Channel

5230

38.645

41.163

35.9281

35.8292

500kHz

(;hai‘n 0

R T Measure
L ]
Ch Freq 5.19 GHz Trig Free Meas Off]
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
tSamp } } Occupied BW|
0
mg Py } ©
dB/
Offst i b ACP
10 |
B I I I
I I I } Multi Carrier
Center 5.190 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00% CCDF
36.1774 MHz xaB 260008
Transmit Freq Error 77.307 kHz 1"";’29
x dB Bandwidth 37.455 MHz*
= T Measure
L ]
Ch Freq 5.23 GHz Trig Free Meas Off
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
figmp } } Occupied BW|
i
10 Syrivie) b4
dB/ EY <
Offst ACP
10 l I I
4B I I [ [
} } } } Multi Carrier
Center 5.230 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts.
- N Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00% CCDF
35.9281 MHz xdB  -26.00 dB
Transmit Freq Error -135.288 kHz ]V.\AvchrZe
x dB Bandwidth 38.645 MHz*

Chain 1

R T Measure
L ]
Ch Freq 5.19 GHz Trig Free Meas Off]
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp) Occupied BW|
Log
10 £ 3 O
dB/
Offst > & ACP
10 |
4B I I I
I I } I Multi Carrier
Center 5.190 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts
- - Power Stat
Occupied Bandwidth Occ BW 9% Pwr - 99.00% CCDF
36.0804 MHz xaB 260008
Transmit Freq Error 199.417 kHz 1"";’29
x dB Bandwidth 38.827 MHz*
# T Measure
L ]
Ch Freq 5.23 GHz Trig Free Meas Off
Occupied Bandwidth
H | IChannel Power
Ref 20 dBm Atten 20 dB
#Samp } Occupied BW|
Log o i P
oo ‘
> <
Offst ACP
10 | ! [
a8 I | |
} } } Multi Carrier
Center 5.230 00 GHz Span 100 MHz Power
#Res BW 390 kHz #VBW 680 kHz Sweep 2.16 ms (601 pts.
- N Power Stat
Occupied Bandwidth Occ BW % Pwr 99.00% CCDF
35.8292 MHz xdB  -26.00 dB
Transmit Freq Error 257.666 kHz ]V.\AvchrZe
x dB Bandwidth 41.163 MHz*
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5.2.3 Peak Output Power

RESULT: Passed
Test date : 2010-12-29 to 2011-01-10

Test standard : FCC Part 15.407(a)(1)

Basic standard : ANSI C63.4: 2003

Limit : the lesser of 50mW or 4 dBm+10logB
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 56%

Atmospheric pressure : 101.0 kPa

Remark:

1. Fixed Limit = 50mW=17dBm

2. Caculated Limit = 4dBm + 10 log (26dB BW)

3. If antenna gain = 6dBi, FCC Limit = (Minimum of Fixed Limit and Caculated Limit) dBm
4. If antenna gain > 6dBi, FCC Limit = (Minimum of Fixed Limit and Caculated Limit) dBm —
(highest antenna gain — 6 dBi)
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Table 42: Test result of Peak Output Power, 802.11a

Channel Peak Output Power

Limit

Channel Frequency . . Total
(MHz) Chain 0 Chain 1 Power

(dBm) (dBm) (dBm)

Chain O | Chain 1 Total
Power

(@Bm) | @Bm) | (am

Low Channel 5180 5.67 4.86 8.29

16.65 16.83 15.37

Middle Channel 5200 5.91 4.84 8.42

16.72 16.74 15.44

High Channel 5240 5.99 5.07 8.56

16.56 16.68 15.28

Chain 0 Chain 1

R T Measure

ChFreq 518 GHz Trig_Free Meas Off ChFreq 518 GHz
Channel Power Channel Power

Trig Free Meas Off

H | IChannel Power H

| IChannel Power

Ref 30 dBm Atten 30 dB Ref 30 dBm Atten 30 dB
#Samp) } Occupied BW| #Samp) Occupied BW|
Log i Log
10 I 10
dB/ dB/
Offst ACP Offst ACP
10 10
dB B }
Multi Carrier i Multi Carrier
Center 5.180 00 GHz Span 30 MHz Power Center 5.180 00 GHz Span 30 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts; #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat Power Stat
Channel Power Power Spectral Density CCDF Channel Power Power Spectral Density CCDF
5.67 dBm /20.0000 MHz -67.34 dBm/Hz vore 4.86 dBm /20.0000 MHz -68.15 dBm/Hz vore
lof2 lof2
= it R T Measure = R T Measure
[ ] [ ]
Ch Freq 5.2 GHz Trig Free Meas Off Ch Freq 5.2 GHz Trig Free Meas Off
Channel Power Channel Power

H | IChannel Power ‘

| IChannel Power

Ref 30 dBm Atten 30 dB Ref 30 dBm Atten 30 dB
#Samp Occupied BW| #Samp Occupied BW|
Log Log
10 - e 10
dB/ dB/
Offst ACP Offst ACP
10 bod. 10 b,
dB dB } }
Multi Carrier i i Multi Carrier
Center 5.200 00 GHz Span 30 MHz Power Center 5.200 00 GHz Span 30 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts; #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat Power Stat
Channel Power Power Spectral Density CCDF Channel Power Power Spectral Density CCDF
5.91dBm /20.0000 MHz -67.10 dBm/Hz ore 4.84 dBm /20.0000 MHz -68.17 dBm/Hz ore
1lof2 lof2
& il R T Measure E R T Measure
L J L J
ChFreq  5.24 GHz Trig Free Meas Off ChFreq  5.24 GHz Trig Free Meas Off
Channel Power Channel Power

| IChannel Power H

| IChannel Power

Ref 30 dBm Atten 30 dB Ref 30 dBm Atten 30 dB
#Samp) Occupied BW| #Samp) Occupied BW|
Log Log
10 10
dB/ dB/
Offst ACP Offst ACP
10 - 10
dB dB
Multi Carrier Multi Carrier
Center 5.240 00 GHz Span 30 MHz Power Center 5.240 00 GHz Span 30 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts; #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat Power Stat
Channel Power Power Spectral Density CCDF Channel Power Power Spectral Density CCDF
5.99 dBm /20.0000 MHz -67.02 dBm/Hz ore 5.07 dBm /20.0000 MHz -67.94 dBm/Hz ore
lof2 lof2
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Table 43: Test result of Peak Output Power, 802.11a

n, HT20

Peak Output Power

Limit

Channel
Channel Fr?&llj_'ezr;cy Chain 0 Chain 1 PToovt/aeIr Chain O | Chain 1 PToovt/aeIr
(dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
Low Channel 5180 8.00 7.40 10.72 16.70 16.72 16.70

Middle Channel

5200

8.02

6.64 10.39

16.77 16.77 16.77

High Channel

5240

8.28

8.35 11.33

16.73 16.75 16.73

(;hain 0

R T Measure
| J
Ch Freq 5.18 GHz Trig Free Meas Off]
Channel Power
H | IChannel Power
Ref 30 dBm Atten 30 dB
#Samp) } Occupied BW|
Log t
10
dB/
Offst ACP
10
dB
Multi Carrier
Center 5.180 00 GHz Span 30 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat
Channel Power Power Spectral Density CCDF
8.00 dBm /20.0000 MHz -65.01 dBm/Hz vore
lof2
# R T Measure
[ ]
Ch Freq 5.2 GHz Trig Free Meas Off
Channel Power
H | IChannel Power
Ref 30 dBm Atten 30 dB
#Samp Occupied BW|
Log
10
dB/
Offst ACP
10 T
dB }
Multi Carrier
Center 5.200 00 GHz Span 30 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat
Channel Power Power Spectral Density CCDF
8.02dBm /20.0000 MHz -64.99 dBm/Hz ore
1lof2
= R T Measure
L J
Ch Freq 5.24 GHz Trig Free Meas Off]
Channel Power
H | IChannel Power
Ref 30 dBm Atten 30 dB
#Samp) Occupied BW|
Log
10
dB/
Offst ACP
10 1
B } ——
i Multi Carrier
Center 5.240 00 GHz Span 30 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat
Channel Power Power Spectral Density CCDF
8.28 dBm /20.0000 MHz -64.73 dBm/Hz ore

lof2

(;hain 1

R T Measure
| J
Ch Freq 5.18 GHz Trig Free Meas Off]
Channel Power
H | IChannel Power
Ref 30 dBm Atten 30 dB
#Samp) Occupied BW|
Log
10
dB/
Offst ACP
10 T
B } ——
i Multi Carrier
Center 5.180 00 GHz Span 30 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat
Channel Power Power Spectral Density CCDF
7.40 dBm  /20.0000 MHz -65.61 dBm/Hz vore
lof2
= R T Measure
[ ]
Ch Freq 5.2 GHz Trig Free Meas Off
Channel Power
H | IChannel Power
Ref 30 dBm Atten 30 dB
#Samp } Occupied BW|
Log i
10
dB/
Offst ACP
10 |
dB }
i Multi Carrier
Center 5.200 00 GHz Span 30 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat
Channel Power Power Spectral Density CCDF
6.64 dBm /20.0000 MHz -66.37 dBm/Hz ore
lof2
& R T Measure
L J
Ch Freq 5.24 GHz Trig Free Meas Off]
Channel Power
H | IChannel Power
Ref 30 dBm Atten 30 dB
#Samp) Occupied BW|
Log
10
dB/
Offst ACP
10 T
B } ——
i Multi Carrier
Center 5.240 00 GHz Span 30 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat
Channel Power Power Spectral Density CCDF
8.35dBm /20.0000 MHz -64.66 dBmM/Hz ore
lof2
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Table 44: Test result of Peak Output Power, 802.11a

n, HT40

Peak Output Power

Limit

Channel
Channel Fr?&llj_'ezr;cy Chain 0 Chain 1 PToovt/aeIr Chain 0 | Chain 1 F,Toovtlaelr
(dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
Low Channel 5190 8.21 7.70 10.97 17 17 17

High Channel

5230

13.29 13.32 16.32

17 17 17

(;hain 0

(;hain 1

R T Measure R T Measure
L ] L ]
ChFreq  5.19 GHz Trig Free Meas Off ChFreq  5.19 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power ‘ | IChannel Power
Ref 30 dBm Atten 30 dB Ref 30 dBm Atten 30 dB
#Samp) Occupied BW| #Samp) Occupied BW|
Log Log
10 10
dB/ dB/
Offst ACP Offst ACP
10 10
dB dB
Multi Carrier Multi Carrier
Center 5.190 0 GHz Span 60 MHz Power Center 5.190 0 GHz Span 60 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts; #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat Power Stat
Channel Power Power Spectral Density CCDF Channel Power Power Spectral Density CCDF
8.21dBm /40.0000 MHz -67.81 dBm/Hz ore 7.70 dBm  /40.0000 MHz -68.32 dBm/Hz ore
lof2 lof2
= R T Measure : R T Measure
L J L J
Ch Freq 5.23 GHz Trig Free Meas Off Ch Freq 5.23 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power ‘ | IChannel Power
Ref 30 dBm Atten 30 dB Ref 30 dBm Atten 30 dB
#Samp } } Occupied BW| #Samp } Occupied BW|
Log | | Log |
10 10
dB/ dB/ -
Offst ACP Offst ACP
10 10
dB dB
Multi Carrier Multi Carrier
Center 5.230 0 GHz Span 60 MHz Power Center 5.230 0 GHz Span 60 MHz Power
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts; #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
Power Stat Power Stat
Channel Power Power Spectral Density CCDF Channel Power Power Spectral Density CCDF
13.29 dBm /40.0000 MHz -62.73 dBm/Hz ore 13.32 dBm /40.0000 MHz -62.70 dBm/Hz ore
1lof2 lof2
| |
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5.2.4 Power Spectral Density

RESULT: Passed
Date of testing : 2010-12-29 to 2011-01-10
Test standard : FCC part 15.407(a)(1)

Basic standard : ANSI C63.4: 2003

Limits : 4.0 dBm (in any 1MHz band)
Kind of test site Shield room

Test Setup

Test Channel : Low/ Middle/ High
Operation mode : A

Ambient temperature : 20C

Relative humidity : 56%

Atmospheric pressure : 101.0 kPa

Remark:

1. If antenna gain = 6dBi, FCC Limit =4 dBm
2. If antenna gain > 6dBi, FCC Limit =4 dBm — (highest antenna gain — 6 dBi)
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Table 45: Test result of Power Spectral Density, 80 2.11a

Channel

Channel
Frequency

Power Spectral Density

(dBm)

Limit (dBm)

(MH2z2)

Chain 0

Chain 1

Total

Chain 0 | Chain 1 Total

Low Channel

5180

-3.94

-4.65

1.16

4 4 2.72

Mid Channel

5200

-4.18

-4.98

0.83

4 4 2.72

High Channel

5240

-3.93

-4.58

0.27

4 4 2.72

Chain 0

(;hain 1

T Measure T Measure
L ] L ]
Ch Freq 5.18 GHz Trig Free Meas Off| Ch Freq 5.18 GHz Trig Free Meas Off|
Channel Power Channel Power
H | IChannel Power H | IChannel Power
Mkrl 5.179 10 GHz Mkrl 5.178 80 GHz
Ref 30 dBm Atten 30 dB -3.942dBm Ref 30 dBm Atten 30 dB -4.648 dBm
#Samp . Occupied BW| #Samp . Occupied BW|
Log — Log —
10 10
dB/ . dB/ N
offst 3 ACP offst ) ACP
10 10
dB dB
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
40 CCDF 100 CCDF
V1 S V1 S
S3 F S3 F
Center 5.180 00 GHz Span 30 MHz l'v';f’rze Center 5.180 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
; T Measure # T Measure
| J | J
ChFreq  52GHz Trig Free Meas Off ChFreq  52GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power H | IChannel Power
Mkrl 5.200 80 GHz Mkrl 5.198 70 GHz
Ref 30 dBm Atten 30 dB -4.184 dBm Ref 30 dBm Atten 30 dB -4.977 dBm
#Samp) Occupied BW| #Samp) Occupied BW|
Log * Log x|
10 10
dB/ N dB/ N
Offst 0. ACP Offst o ACP
10 10
dB i ) dB i )
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg t Power Stat
100 CCDF 100 ‘ CCDF
\%8 \%8 ‘
S3 F S3
Center 5.200 00 GHz Span 30 MHz 1’\"0?’; Center 5.200 00 GHz Span 30 MHz 1’\"0?’;
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
E T Measure # T Measure
[ ] [ ]
Ch Freq 5.24 GHz Trig Free Meas Off Ch Freq 5.24 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power H | IChannel Power
Mkrl 5.239 00 GHz Mkrl 5.238 90 GHz
Ref 30 dBm Atten 30 dB -3.926 dBm Ref 30 dBm Atten 30 dB -4.584 dBm
#Samp) L I Occupied BW, #Samp) . I Occupied BW,
Log — Log —
10 10
dB/ s dB/ .
offst ACP offst ) ACP
10 10
dB dB
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 S V1 S
S3 F S3 F
Center 5.240 00 GHz Span 30 MHz l'v';f’rze Center 5.240 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
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Chain 0+Chain 1

T Measure
L J
Ch Freq 5.18 GHz Trig Free Meas Off
Channel Power
H | IChannel Power
Mkrl 5.179 45 GHz
Ref 30 dBm Atten 30 dB 1.156 dBm
#Samp Occupied BW|
Log *—
10
dB/ 3
Offst ACP
16.6
dB
Multi Carrier
Power
#PAvg Power Stat
100 CCDF
V1 S
S3 F
Center 5.180 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
% T Measure
L ]
Ch Freq 5.2 GHz Trig Free Meas Off
Channel Power
H | IChannel Power
Mkrl 5.199 55 GHz
Ref 30 dBm Atten 30 dB 0.832dBm _
#Samp) Occupied BW|
Log «|
10
dB/ 5
Offst ACP
16.6
dB i )
Multi Carrier
Power
#PAVg Power Stat
100 CCDF
\%8
S3 F
Center 5.200 00 GHz Span 30 MHz 1’\"0?’25
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
T Measure
L ]
Ch Freq 5.24 GHz Trig Free Meas Off
Channel Power
H | IChannel Power
Mkrl 5.239 45 GHz
Ref 30 dBm Atten 30 dB 0.266 dBm
#Samp Occupied BW|
Log *—
10
dB/ Sy
Offst ACP
16.6
dB
Multi Carrier
Power
#PAvg Power Stat
100 CCDF
V1 S
S3 F
Center 5.240 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
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2.11an, HT20

Table 46: Test result of Power Spectral Density, 80

Channel

Channel
Frequency
(MH2z2)

(dBm)

Power Spectral Density

Limit (dBm)

Chain 0

Chain 1

Total

Chain 0 | Chain 1

Total

Low Channel

5180

-1.64

-2.23

1.97

4 4

4

Mid Channel

5200

-2.20

-2.19

1.71

4 4

4

High Channel

5240

-1.48

-1.72

1.40

4 4

(;hain 0

(;hain 1

T Measure T Measure
L ] L ]
Ch Freq 5.18 GHz Trig Free Meas Off Ch Freq 5.18 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power H | IChannel Power
Mkrl 5.178 95 GHz Mkrl 5.179 15 GHz
Ref 30 dBm Atten 30 dB -1.642dBm Ref 30 dBm Atten 30 dB -2.229 dBm
#Samp) . I Occupied BW, #Samp) L I Occupied BW,
Log — Log —
10 10
dB/ 1 dB/ 1
Offst ACP Offst ACP
10 10
dB dB
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 69 CCDF
V1 S V1 S
S3 F S3 F
Center 5.180 00 GHz Span 30 MHz l'v';f’rze Center 5.180 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
# T Measure # T Measure
| J | J
ChFreq  52GHz Trig Free Meas Off ChFreq  52GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power H | IChannel Power
Mkrl 5.201 00 GHz Mkrl 5.198 90 GHz
Ref 30 dBm Atten 30 dB -2.202dBm Ref 30 dBm Atten 30 dB -2.191dBm
#Samp) Occupied BW| #Samp) Occupied BW|
Log * Log *
10 10
dB/ 1 dB/ 1
Offst ACP Offst ACP
10 10
dB i ) dB i )
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 38 CCDF
\%8 \%8
S3 F S3 F
Center 5.200 00 GHz Span 30 MHz 1’\"0?’; Center 5.200 00 GHz Span 30 MHz 1’\"0?’;
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
# T Measure # T Measure
[ ] [ ]
Ch Freq 5.24 GHz Trig Free Meas Off Ch Freq 5.24 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power H | IChannel Power
Mkrl 5.240 90 GHz Mkrl 5.241 55 GHz
Ref 30 dBm Atten 30 dB -1.483dBm Ref 30 dBm Atten 30 dB -1.717.dBm
#Samp) L I Occupied BW, #Samp) . I Occupied BW,
Log — Log —
10 10
dB/ 1 dB/ 1
Offst ACP Offst ACP
10 10
dB dB
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 S V1 S
S3 F S3 F
Center 5.240 00 GHz Span 30 MHz l'v';f’rze Center 5.240 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
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Chain 0+Chain 1

T Measure
L J
Ch Freq 5.18 GHz Trig Free Meas Off
Channel Power
H | IChannel Power
Mkrl 5.180 00 GHz
Ref 30 dBm Atten 30 dB 1.966 dBm
#Samp ‘ Occupied BW|
Log *—
10 ‘
dB/
Offst ACP
16.6
dB
Multi Carrier
Power
#PAvg Power Stat
16 CCDF
V1 S
S3 F
Center 5.180 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
% T Measure
L ]
Ch Freq 5.2 GHz Trig Free Meas Off
Channel Power
H | IChannel Power
Mkrl 5.202 40 GHz
Ref 30 dBm Atten 30 dB 1.710dBm
#Samp) Occupied BW|
Log *
10
dB/
Offst ~F ACP
16.6
dB i )
Multi Carrier
Power
#PAVg Power Stat
100 CCDF
\%8
S3 F
Center 5.200 00 GHz Span 30 MHz 1’\"0?’25
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
T Measure
L ]
Ch Freq 5.24 GHz Trig Free Meas Off
Channel Power
H | IChannel Power
Mkrl 5.237 50 GHz
Ref 30 dBm Atten 30 dB 1.401dBm
#Samp Occupied BW|
Log *—
10
dB/ >
Offst ACP
16.6
dB
Multi Carrier
Power
#PAvg Power Stat
18 CCDF
V1 S
S3 F
Center 5.240 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
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Table 47: Test result of Power Spectral Density, 80 2.11an, HT40

Channel Power Spectral Density -
Channel Frequency (dBm) Limit (dBm)
(MH2z2) Chain0 | Chainl Total Chain0 | Chain1 | Total
Low Channel 5190 -4.35 -5.14 -0.14 4 4 4

High Channel 5230 0.33 0.55 3.44 4 4 4

(;hain 0 Chain 1

T Measure T Measure
L J L J
Ch Freq 5.19 GHz Trig Free Meas Off Ch Freq 5.19 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power H | IChannel Power
Mkrl 5.191 2 GHz Mkrl 5.191 9 GHz
Ref 30 dBm Atten 30 dB -4.351dBm Ref 30 dBm Atten 30 dB -5.144dBm
#Samp . Occupied BW| #Samp . Occupied BW|
Log — Log —
10 10
dB/ . dB/ |
Offst S ACP Offst S ACP
10 10
dB dB
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 S V1 S
S3 F S3 F
Center 5.190 0 GHz Span 60 MHz I'V'U‘f”ze Center 5.190 0 GHz Span 60 MHz I'V'U‘f”ze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
4 £ T Measure % T Measure
L ] L ]
ChFreq  5.23GHz Trig Free Meas Off ChFreq  5.23GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power ‘ | IChannel Power
Mkrl 5.232 1 GHz Mkrl 5.228 7 GHz
Ref 30 dBm Atten 30 dB 0.333dBm Ref 30 dBm Atten 30 dB 0.552 dBm
#Samp) Occupied BW| #Samp) Occupied BW|
Log * Log *
10 10
dB/ S dB/ 5
Offst ACP Offst ACP
10 10
dB i ) dB i )
Multi Carrier Multi Carrier
— Power o, Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
\%8 \%8
S3 F S3 F
Center 5.230 0 GHz Span 60 MHz M}?? Center 5.230 0 GHz Span 60 MHz M}??
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts; #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
;-3 t T Measure Agilent T Measure
L ] L
ChFreq  5.19GHz Trig Free Meas Off Ch Freq 5.23 GHz Tiig Free Meas Cif
Channel Power Channel Power
H | IChannel Power Channel Power
Mkrl 5.192 8 GHz Mkr1 5.228 1 GHz
Ref 30 dBm Atten 30 dB -0.143dBm Rel 30 dBm Atten 30 dB 3.437 dBm
fiSamp Occupied BW| # Samp] .M occupied W,
Log * Log =
10 10 1
dB/ & dB/ 2
Offst ACP Otst ACP
16.6 16.6
dB N - dB
Multi Carrier Mufi Carrier
Power ul Power
#PAVg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 V1 S
S3 F S3 FC
Center 5.190 0 GHz Span 60 MHz 1’\"0?’; Center 5.230 0 GHz Span 60 MHz 1ME|°EE
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts #Res BW 1 MHz HVBW 3 MHz Sweep 1 ms {601 pts)
]
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5.2.5 Peak Power Excursion

RESULT:

Date of testing : 2010-12-29 to 2011-01-10
Test standard : FCC Part 15.407(a)(6)
Basic standard : ANSI C63.4: 2003
Limits : 13dB

Kind of test site Shield room

Test Setup

Test Channel : Low/ Middle/ High
Operation mode : A

Ambient temperature : 20C

Relative humidity : 56%

Atmospheric pressure : 101.0 kPa

Passed
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Table 48: Test result of Power Spectral Density, 80

2.11a

Channel

Channel
Frequency
(MH2z2)

Peak Power Excursion (dB)

Limit (dB)

Chain 0 Chain 1

Chain 0 Chain 1

Low Channel

5180

6.267 5.858

13 13

Mid Channel

5200

7.254 7.779

13 13

High Channel

5240

7.277 7.049

13 13

(;hain 0

(;hain 1

R T Measure R T Measure
L ] L ]
Ch Freq 5.18 GHz Trig Free Meas Off| Ch Freq 5.18 GHz Trig Free Meas Off|
Channel Power Channel Power
H | IChannel Power ‘ | IChannel Power
A Mkrl 0Hz A Mkrl 0Hz
Ref 30 dBm Atten 30 dB 6.267 dB Ref 30 dBm Atten 30 dB 5.858 dB
#Peak . I Occupied BW, #Peak L I Occupied BW,
Log — Log —
10 . 10
dB/ £ dB/ A
offst 3 ACP offst e ACP
10 10
dB dB
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 M: V1 M:
S3 F S3 F
Center 5.180 00 GHz Span 30 MHz l'v';f’rze Center 5.180 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
# R T Measure # R T Measure
| J | J
ChFreq  52GHz Trig Free Meas Off ChFreq  52GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power H | IChannel Power
A Mkrl 0 Hz A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 7.254 dB Ref 30 dBm Atten 30 dB 7.669 dB
#Peak Occupied BW| #Peak Occupied BW|
Log * Log x|
10 N 10 N
dB/ S dB/ 8
Offst 0. B ACP Offst o T ACP
10 10
dB i ) dB i )
Multi Carrier Multi Carrier
Power Power
#PAVg Power Stat #PAVg t Power Stat
100 CCDF 100 ‘ CCDF
V1 Mz V1 MZ
3 More 3 ‘ More
Center 5.200 00 GHz Span 30 MHz 1of2 Center 5.200 00 GHz Span 30 MHz 1of2
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
# R T Measure # R T Measure
[ ] [ ]
Ch Freq 5.24 GHz Trig Free Meas Off Ch Freq 5.24 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power ‘ | IChannel Power
A Mkrl 0Hz A Mkrl 0Hz
Ref 30 dBm Atten 30 dB 7.277 dB Ref 30 dBm Atten 30 dB 7.049 dB
#Peak L I Occupied BW, #Peak . I Occupied BW,
Log — Log —
10 10 »
dB/ 8, dB/ a
offst ACP offst 8 T ACP
10 10
dB dB
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 M: V1 M:
S3 F S3 F
Center 5.240 00 GHz Span 30 MHz l'v';f’rze Center 5.240 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
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Table 49: Test result of Power Spectral Density, 80

2.11an, HT20

Channel

Channel
Frequency
(MH2z2)

Peak Power Excursion (dB)

Limit (dB)

Chain 0

Chain 1

Chain 0 Chain 1

Low Channel

5180

7.204

6.956

13 13

Mid Channel

5200

7.489

7.347

13 13

High Channel

5240

7.104

6.708

13 13

(;hain 0

(;hain 1

R T Measure R T Measure
L ] L ]
Ch Freq 5.18 GHz Trig Free Meas Off| Ch Freq 5.18 GHz Trig Free Meas Off|
Channel Power Channel Power
H | IChannel Power ‘ | IChannel Power
A Mkrl 0Hz A Mkrl 0Hz
Ref 30 dBm Atten 30 dB 7.204 dB Ref 30 dBm Atten 30 dB 6.956 dB
#Peak . I Occupied BW, #Peak L I Occupied BW,
Log — Log —
10 5 10 N
dB/ D dB/ I
Offst ACP Offst ACP
10 10
dB dB
Multi Carrier Multi Carrier
— Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 M: V1 M:
S3 F S3 F
Center 5.180 00 GHz Span 30 MHz l'v';f’rze Center 5.180 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
# R T Measure # R T Measure
| J | J
ChFreq  52GHz Trig Free Meas Off ChFreq  52GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power H | IChannel Power
A Mkrl 0Hz AMkrl 0Hz
Ref 30 dBm Atten 30 dB 7.489 dB Ref 30 dBm Atten 30 dB 7.347 dB
#Peak Occupied BW| #Peak Occupied BW|
Log * Log x|
10 1 10 1
dB/ b dB/ O
Offst ACP Offst ACP
10 10
dB i ) dB i )
Multi Carrier Multi Carrier
Power Power
#PAVg Power Stat #PAVg Power Stat
100 CCDF 100 CCDF
V1 Mz V1 MZ
S3 F S3 F
Center 5.200 00 GHz Span 30 MHz 1’\"0?’; Center 5.200 00 GHz Span 30 MHz 1’\"0?’;
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
# R T Measure # R T Measure
[ ] [ ]
Ch Freq 5.24 GHz Trig Free Meas Off Ch Freq 5.24 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power ‘ | IChannel Power
A Mkrl 0Hz A Mkrl 0Hz
Ref 30 dBm Atten 30 dB 7.104 dB Ref 30 dBm Atten 30 dB 6.708 dB
#Peak L I Occupied BW, #Peak . I Occupied BW,
Log — Log —
10 1 10 1
dB/ I dB/ £
Offst ACP Offst ACP
10 10
dB dB
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 M: V1 M:
S3 F S3 F
Center 5.240 00 GHz Span 30 MHz l'v';f’rze Center 5.240 00 GHz Span 30 MHz l'v';f’rze
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
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Table 50: Test result of Power Spectral Density, 80 2.11an, HT40

Channel Peak Power Excursion (dB) Limit (dB)

Channel Frequency Chain 0 Chain 1 Chain 0 Chain 1
(MH2z2)

Low Channel 5190 6.478 7.500 13 13
High Channel 5230 6.917 7.425 13 13

Chain 1

(;hain 0

R T Measure R T Measure
L ] [ ]
Ch Freq 5.19 GHz Trig Free Meas Off Ch Freq 5.19 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power | [Channel Power
A Mkrl 0Hz AMkrl 0Hz
Ref 30 dBm Atten 30 dB 6.478 dB Ref 30 dBm Atten 30 dB 7.500 dB
#Peak Occupied BW| Peak Occupied BW,
Log * Log >
10 10 .
dB/ 2 dB/ s
Offst ey ACP Offst S ACP
10 10
dB dB
Multi Carrier Multi Carrier
Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 M: V1 M
S3 F S3 FC
Center 5.190 0 GHz Span 60 MHz I'V'U‘f”ze Center 5.190 0 GHz Span 60 MHz IMU?’ZG
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts;
¥ R T Measure E R T Measure
L ] L J
Ch Freq 5.23 GHz Trig Free Meas Off Ch Freq 5.23 GHz Trig Free Meas Off
Channel Power Channel Power
H | IChannel Power | (Channel Power
A Mkrl 0Hz AMkrl 0 Hz
Ref 30 dBm Atten 30 dB 6.917 dB Ref 30 dBm Atten 30 dB 7.425 dB
#Peak Occupied BW| #Peak . Occupied BW|
Log * Log 2
10 i 10 3
dB/ iR dB/ R
Offst ACP Offst ACP
10 10
dB dB
i Multi Carrier Multi Carrier
S Power Power
#PAvg Power Stat #PAvg Power Stat
100 CCDF 100 CCDF
V1 Mz V1 M
S3 S3 F
Center 5.230 0 GHz Span 60 MHz 1’\"0?’29 Center 5.230 0 GHz Span 60 MHz 1”'0‘,";
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts; #Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)
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5.2.6 RF Conducted Spurious Emissions

RESULT:

Date of testing
Test standard
Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Remark:

Passed

2010-12-29 to 2011-01-10

FCC part 15.407(b)(1)

ANSI C63.4: 2003

all emissions outside of the 5.15-5.35GHz band
shall not exceed an EIRP of -27dBm/MHz
Shield room

Low/ Middle/ High
A

20C

56%

101.0 kPa

Set limit line according to calbulation of the limit and antenna gain as below:
Value of limit line = E.I.R.P. Limit - Antenna Gain

Refer to following pages for details.
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802.11a, Chain 0, low channel

# Agilent R T [Freg/Channel
Mkrl 5.182 GHz
Ref 14 dBm #Atten 14 dB 2.68dBm || Center Freq
4Peak 10.0150000 GHz
Log o
10 1 Start Freq
dB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-34.3
dBm CF Step
1.99700000 GHz

LgAv Auto Man
M1 S2

) W TR P Freq Offset
S3 AF\‘; - W&wwﬂh-ﬁq%ww Mgrhionhy L 0.00000000 Hz
a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies I

- Agilent R T |Freg/Channel
Mkrl 37.37 GHz

Ref 10 dBm #Atten 10 dB -41.90dBm || Center Freq

4peak 30.0000000 GHz

Log R

10 Start Freq

daB/ 20.0000000 GHz

Offst | ——

10

dB Stop Freq

DI 40.0000000 GHz

dsér'r? 1 CF Step

2.00000000 GHz

LgAv WWM Auto Man
WAWA"W =

ML S2 i MW% WW Freq Offset

S3 FG———— 0.00000000 Hz

AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11a, Chain 0, middle channel

% Agilent R T |Freg/Channel
Mkrl 5.202 GHz
Ref 14 dBm #Atten 14 dB 2.30dBm || = Center Freq
#Peak 10.0150000 GHz
Log 1
10 Start Freq
dB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-34.3
dBm CF Step
1.99700000 GHz
LgAv Auto Man
M1 S2
i Freq Offset
S3 FG ~ . MNP i M Pttt Puabian] 0750 TISE
A/ L_\Fu.nx.m_“
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 37.95 GHz
Ref 10 dBm #Atten 10 dB -42.48dm || _Center Freq
#Peak 30.0000000 GHz
Log
10 Start Freq
dB/ 20.0000000 GHz
Offst | —
10
dB Stop Freq
DI 40.0000000 GHz
-34.3 _
dBm CF Step
> 2.00000000 GHz
LgAv il Auto Man
4o, Lo —

W
M1 S2 B MW
S3 Eokumdg AP ’“M Freq Offset

0.00000000 Hz

AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11a, Chain 0, high channel

% Agilent R T |Freg/Channel

Mkrl 5.242 GHz
Ref 14 dBm #Atten 14 dB 1.91dBm || Center Freq
4Peak 10.0150000 GHz
Log 1
10 Y Start Freq
dB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-34.3
dBm CF Step

1.99700000 GHz

LgAv Auto Man
M1 S2

™ s Freq Offset
e o N iy

AAD Al

a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies I

- Agilent R T |Freg/Channel
Mkrl 37.91 GHz

Ref 10 dBm #Atten 10 dB -41.11dBm || Center Freq

4Peak 30.0000000 GHz

Log R

10 Start Freq

dB/ 20.0000000 GHz

Offst I

10

dB Stop Freq

DI 40.0000000 GHz

dsé,ﬁ 1 CF Step
2.00000000 GHz

LgAv . kedeiond]| Auto Man

ML S2 L JMW% W"“"“W a Freq Offset

S3 FG——1- 0.00000000 Hz

AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11a, Chain 1, low channel

% Agilent R T |Freg/Channel
Mkrl 5.182 GHz
Ref 14 dBm #Atten 14 dB 231dBm || Center Freq
4Peak 10.0150000 GHz
Log x
10 Start Freq
daB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-34.3
dBm CF Step
1.99700000 GHz
LgAv Auto Man
ZI;- If(% / l‘\. - W WWWW«M Freq Offset
| jhad W Ml
A L R ) U o 0.00000000 Hz
a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 37.61 GHz
Ref 10 dBm #Atten 10 dB -41.81dBm || Center Freq
4Peak 30.0000000 GHz
Log S
10 Start Freq
daB/ 20.0000000 GHz
Offst | ——
10
dB Stop Freq
DI 40.0000000 GHz
-34.3
dBm 1 CF Step
o 2.00000000 GHz
LgAv ™ MM"I" Mebesiind] | Auto Man
1 il —
o g
i P LY VT T R WW Freq Offset
S3 FC 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11a, Chain 1, middle channel

% Agilent R T |Freg/Channel
Mkrl 5.202 GHz
Ref 14 dBm #Atten 14 dB 3.00dBm |[ Center Freq
4Peak 10.0150000 GHz
Log s
10 Start Freq
daB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-34.3
dBm CF Step
1.99700000 GHz
LgAv Auto Man
M1 S2
o ATt | FTEQ Offset
S3 FC WWAW&MVWL e il 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 37.65 GHz
Ref 10 dBm #Atten 10 dB -42.35dBm || Center Freq
4Peak 30.0000000 GHz
Log
10 Start Freq
daB/ 20.0000000 GHz
Offst | ——
10
dB Stop Freq
DI 40.0000000 GHz
-34.3 — - 1
dBm N CF Step
2.00000000 GHz
LgAv M M| | Auto Man
’MMWJ‘M W""u‘m“"i ol B
M1 S2
W%MW% Freq Offset
S3 FC 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11a, Chain 1, high channel

% Agilent R T |Freg/Channel
Mkrl 5.242 GHz
Ref 14 dBm #Atten 14 dB 1.32dBm || Center Freq
4Peak 10.0150000 GHz
Log 1 |
10 g Start Freq
daB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-34.3
dBm CF Step
1.99700000 GHz
LgAv Auto Man
ZI;- If(% | J " W WMWW@ Freq Offset
y NIz n
Y — e s & . 0.00000000 Hz
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 38.13 GHz
Ref 10 dBm #Atten 10 dB -42.16dBm || Center Freq
4Peak 30.0000000 GHz
Log
10 Start Freq
daB/ 20.0000000 GHz
Offst | ——
10
dB Stop Freq
DI 40.0000000 GHz
-34.3  — - 1
dBm N CF Step
2.00000000 GHz
LgAv M,:'ﬂ»; e Auto Man
M1 S2 WM«*% iasd ™ Freq Offset
et g Offse
$3 FG pr 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11a, Chain 0+Chain 1, low channel

% Agilent R T |Freg/Channel
Mkrl 5.182 GHz
Ref 20.6 dBm #Atten 14 dB 6.79dBm || Center Freq
#Peak 10.0150000 GHz
Log 1
10 ] Start Freq
daB/ 30.0000000 MHz
Offst
16.6
dB Stop Freq
DI 20.0000000 GHz
-34.3
dBm CF Step
1.99700000 GHz

LgAv Auto Man
M1l S2

) ol il iy Freq Offset
Y WW‘_WMMW W 'M 0.00000000 Hz

AW R

a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts

|

Copyright 2000-2008 Agilent Technologies

% Agilent R T |Freg/Channel
Mkrl 37.56 GHz

Ref 16.6 dBm #Atten 10 dB 36.11dBm || Center Freq

4peak 30.0000000 GHz

Log

10 Start Freq

dB/ 20.0000000 GHz

Offst I

16.6

dB Stop Freq

DI 40.0000000 GHz

-34.3

dBm N CF Step

2.00000000 GHz

LgAv MWWW Auto Man
M"m R L =

ML SZ  crbpuria s et Mwﬁ‘ﬂ*w Freq Offset

S3 F 0.00000000 Hz

AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17018980 001 Seite 257 von 283

Test Report No. Page 257 of 283

802.11a, Chain 0+Chain 1, middle channel

% Agilent R T |Freg/Channel
Mkrl 5.202 GHz
Ref 20.6 dBm #Atten 14 dB 7.60dBm || Center Freq
4Peak 10.0150000 GHz
Log 1
10 ° Start Freq
daB/ 30.0000000 MHz
Offst
16.6
dB Stop Freq
DI 20.0000000 GHz
-34.3
dBm CF Step
1.99700000 GHz
LgAv Auto Man
M1l S2
. Mg M Freq Offset
S8 F b PP PN . i Al 0.00000000 Hz
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 37.34 GHz
Ref 16.6 dBm #Atten 10 dB -35.93dBm || Center Freq
4Peak 30.0000000 GHz
Log
10 Start Freq
daB/ 20.0000000 GHz
Offst | ——
16.6
dB Stop Freq
DI 40.0000000 GHz
-34.3  — - 1
dBm N CF Step
2.00000000 GHz
LgAv 'ﬂﬁh M‘”Ww Auto Man
M1 S2 o WW i
I LY " Freq Offset
S3 FC M 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11a, Chain 0+Chain 1, high channel

3 Agilent R T |Freg/Channel
Mkrl 5.242 GHz
Ref 20.6 dBm #Atten 14 dB 7.50dBm || Center Freg
#Peak 10.0150000 GHz
Log 1 —
10 ? Start Freq
dB/ 30.0000000 MHz
Offst
16.6
dB Stop Freq
DI 20.0000000 GHz
-34.3
dBm CF Step
1.99700000 GHz

LgAv l Auto Ma_rll
M1 S2

e Wb Freq Offset
Y e i W%AL weth” “rdtortidiodll 00000000 Hz
a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies I

% Agilent R T |Freg/Channel
Mkrl 38.17 GHz
Ref 16.6 dBm #Atten 10 dB -34.95dBm || Center Freq
4Peak 30.0000000 GHz
Log
10 Start Freq
daB/ 20.0000000 GHz
Offst | ——
16.6
dB Stop Freq
DI 40.0000000 GHz
-34.3
dBm 1 CF Step
z«w: 2.00000000 GHz
LgAv MW el [Auto Man
MM g =
Zl?al ?gWMMWM% WMW Freq Offset
0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT20, Chain 0, low channel

% Agilent R T |Freg/Channel
Mkrl 5.182 GHz
Ref 14 dBm #Atten 14 dB 478dBm |[ Center Freq
4Peak 10.0150000 GHz
Log <1> |
10 Start Freq
daB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz

LgAv Auto Man
M1 S2

T 4 Freq Offset

| A W
S3 FG Mmmwﬂmw WVl —====4 0.00000000 Hz
A/ LuL..LNJ il

a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts

Copyright 2000-2008 Agilent Technologies

|

- Agilent R T |Freg/Channel
Mkrl 37.77 GHz

Ref 10 dBm #Atten 10 dB -4259dBm_|| _ Center Freq

4peak 30.0000000 GHz

Log

10 Start Freq

daB/ 20.0000000 GHz

Offst | ——

10

dB Stop Freq

DI 40.0000000 GHz

d%,'ﬁ N CF Step

2.00000000 GHz

LgAv M‘Mﬁ Flwihl| Auto Man
M&KWM 1

M1 S2 WMMW% WW Freq Offset

S3 FC 0.00000000 Hz

AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT20, Chain 0, middle channel

% Agilent R T |Freg/Channel
Mkrl 5.202 GHz
Ref 14 dBm #Atten 14 dB 4.17dBm |[ Center Freq
4Peak 10.0150000 GHz
Log > I
10 Start Freq
daB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz
LgAv “ Auto Man
M1 S2
Freq Offset
Y
> MWWILWWA"&WWV‘LW oo ramttimbrtunina | B80S
AR
a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 37.74 GHz
Ref 10 dBm #Atten 10 dB -41.44dBm || Center Freq
4Peak 30.0000000 GHz
Log
10 Start Freq
daB/ 20.0000000 GHz
Offst | ——
10
dB Stop Freq
DI 40.0000000 GHz
-31.4
dBm 1 CF Step
© 2.00000000 GHz
LgAv MM sl Auto Man
| T ]
M1 S2 g
TN,V % Freq Offset
S3 FC 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT20, Chain 0, high channel

% Agilent R T |Freg/Channel
Mkrl 5.242 GHz
Ref 14 dBm #Atten 14 dB 4.63dBm || Center Freq
4Peak 10.0150000 GHz
Log s
10 Start Freq
dB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz
LgAv Auto Man
M1 S2
Freq Offset
S3 FC 1 L ke g T i
S T e 0.00000000 Hz
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies I

- Agilent R T |Freg/Channel
Mkrl 37.77 GHz

Ref 10 dBm #Atten 10 dB 4196 dBm || Center Freq
4peak 30.0000000 GHz
Log R
10 Start Freq
dB/ 20.0000000 GHz
Offst I
10
dB Stop Freq
DI 40.0000000 GHz
d?’E:SLrl:m1 1 CF Step

2.00000000 GHz
LgAv M Ml [Auto Man

S
N
M1 S2 bt MW% MW w Freq Offset
S3 FG—— 0.00000000 Hz
AA

a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT20, Chain 1, low channel

# Agilent R T [Freg/Channel
Mkrl 5.182 GHz
Ref 14 dBm #Atten 14 dB 4.93dem || Center Freq
4Peak - 10.0150000 GHz
Log <o |
10 Start Freq
dB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz

LgAv Auto Man
M1 S2

» L Freq Offset
S3 FC WW&.‘-""”’ s el 6,00000000 Hz

JY: W

a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz  Sweep 99.87 ms (2001 pts

Copyright 2000-2008 Agilent Technologies

|

- Agilent R T |Freg/Channel
Mkrl 37.88 GHz

Ref 10 dBm #Atten 10 dB 4234dBm || _Center Freq

4Peak 30.0000000 GHz

Log R

10 Start Freq

dB/ 20.0000000 GHz

Offst I

10

dB Stop Freq

DI 40.0000000 GHz

d%,'ﬁ ] CF Step

2.00000000 GHz

LgAv | Auto Man
Y LT |

M1 S2 WW% Freq Offset

S3 FC Scuilal o.ooogoooo Hz

AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT20, Chain 1, middle channel

% Agilent R T |Freg/Channel

Mkrl 5.202 GHz
Ref 14 dBm #Atten 14 dB 4.80dBm || Center Freq
4Peak - 10.0150000 GHz
Log ¢ |
10 Start Freq
daB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step

1.99700000 GHz

LgAv Auto Man
M1 S2

T Y Freq Offset
> ;(/: L ,WWWA" L " -wm“‘“*“-ww 4l 000000000 Hz
a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies I

% Agilent R T |Freg/Channel
Mkrl 37.44 GHz
Ref 10 dBm #Atten 10 dB -42.55 dBm Center Freq
ipeak 30.0000000 GHz
Log
10 Start Freq
dB/ 20.0000000 GHz
Offst I
10
dB Stop Freq
DI 40.0000000 GHz
-31.4
dBm . CF Step
2.00000000 GHz
LgAv ™ N W“‘W Auto Man
. o —
e
i 52 W il
MM A Freq Offset
S3 FC i 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT20, Chain 1, high channel

% Agilent R T |Freg/Channel
Mkrl 5.242 GHz
Ref 14 dBm #Atten 14 dB 422dBm || Center Freq
4Peak 10.0150000 GHz
Log 5 S |
10 Start Freq
dB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz
LgAv h Auto Man
M1l S2
o, Freq Offset
S3 FC AN e AWWLJ‘ W Pttt
AAkshent I e TY ¥ :
a(f): .
FTun Signal Track
Swp On Off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 37.89 GHz
Ref 10 dBm #Atten 10 dB -42.40dBm || Center Freq
4Peak 30.0000000 GHz
Log
10 Start Freq
dB/ 20.0000000 GHz
Offst I
10
dB Stop Freq
DI 40.0000000 GHz
-31.4 _
dBm 4 CF Step
2.00000000 GHz
LgAv s | Auto Man
MM“ L s —
M1 S2 ..’_'M AN ';MMW%WW Fl’eq Offset
S3 FC 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT20, Chain 0+Chain 1, low channel

% Agilent R T |Freg/Channel
Mkrl 5.182 GHz
Ref 20.6 dBm #Atten 14 dB 7.67dBm || Center Freq
4Peak 10.0150000 GHz
Log 1
10 < Start Freq
dB/ 30.0000000 MHz
Offst
16.6
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz
LgAv Auto Man
M1 S2
Ly o, Freq Offset
S3 AF\‘; — JW@WA’W"M‘ e s tacfiobidll o 60000000 Hz
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 38.21 GHz
Ref 16.6 dBm #Atten 10 dB -35.82dBm || _Center Freq
4Peak 30.0000000 GHz
Log
10 Start Freq
dB/ 20.0000000 GHz
Offst | —
16.6
dB Stop Freq
DI 40.0000000 GHz
-31.4 _
dBm N CF Step

2.00000000 GHz

LgAv M"M Auto Man
WJM =

ML sz ] Mw% e Freq Offset

S3 FC 0.00000000 Hz
AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT20, Chain 0+Chain 1, middle channel

% Agilent R T |Freg/Channel
Mkrl 5.202 GHz
Ref 20.6 dBm #Atten 14 dB 8.68dBm || Center Freq
#Peak 10.0150000 GHz
Log 1 |
10 Y Start Freq
dB/ 30.0000000 MHz
Offst
16.6
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz
LgAv Auto Man
M1 S2
Freq Offset
R P = B T s ey et fsssbadiuninll 60000000 1z
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 38.06 GHz
Ref 16.6 dBm #Atten 10 dB -35.78dBm || _ Center Freq
#Peak 30.0000000 GHz
Log
10 Start Freq
dB/ 20.0000000 GHz
Offst | —
16.6
dB Stop Freq
DI 40.0000000 GHz
-31.4 - 1
dBm L CF Step

2.00000000 GHz

LgAv L ol MW Auto Man
Zl?’l E(%MMWWW Freq Offset

0.00000000 Hz

AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT20, Chain 0+Chain 1, high channel

% Agilent R T |Freg/Channel
Mkrl 5.242 GHz
Ref 20.6 dBm #Atten 14 dB 7.40dBm ||  Center Freq
4Peak 10.0150000 GHz
Log 1
10 0 Start Freq
daB/ 30.0000000 MHz
Offst
16.6
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz

LgAv Auto Man
M1 S2

B, oy Freq Offset
S3 FQ MWWWM e 0.00000000 Hz

A~y

a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies I

% Agilent R T |Freg/Channel
Mkrl 37.80 GHz

Ref 16.6 dBm #Atten 10 dB -34.61dBm || Center Freq

ipeak 30.0000000 GHz

Log

10 Start Freq

dB/ 20.0000000 GHz

Offst | ——

16.6

dB Stop Freq

DI 40.0000000 GHz

-31.4

dBm 1 CF Step
2.00000000 GHz

LgAv At guatdl| | Auto Man

Www Ll —

!;431 'f(% WMWWW Freq Offset

0.00000000 Hz
AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT40, Chain 0, low channel

% Agilent R T |Freg/Channel
Mkrl 5.192 GHz
Ref 14 dBm #Atten 14 dB 1.84dBm |f ~Center Freq
4Peak 10.0150000 GHz
Log 1
10 7 Start Freq
dB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz

LgAv Auto Man
M1 S2

e ol i Freq Offset
S3 ':; — W&WMWW i’ “sedl 600000000 Hz
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz  Sweep 99.87 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies I

- Agilent R T |Freg/Channel
Mkrl 37.75 GHz

Ref 10 dBm #Atten 10 dB 4216dBm || _Center Freq

4peak 30.0000000 GHz

Log R

10 Start Freq

dB/ 20.0000000 GHz

Offst I

10

dB Stop Freq

DI 40.0000000 GHz

d%,ﬁ N CF Step

2.00000000 GHz

LgAv M Moradal| | Auto Man
,;WM Wﬂ.m —

s TN P LT Wmfw Freq Offset

S3 FG——— 0.00000000 Hz

AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT40, Chain 0, high channel

% Agilent R T |Freg/Channel
Mkrl 5.232 GHz

Ref 14 dBm #Atten 14 dB 7.38dBm || Center Freq

4peak T 10.0150000 GHz

Log ? O

10 Start Freq

dB/ 30.0000000 MHz

Offst

10

dB Stop Freq

DI 20.0000000 GHz

-31.4

dBm CF Step
1.99700000 GHz

LgAv Auto Man

M1 S2

S3 FC ; WAWA;_ P M Ao O.(ljorggOg(i)T)S(ﬁZ

PV PR

a(f): .

FTun Signal Track

Swp On Off

Center 10.015 GHz Span 19.97 GHz

#Res BW 1 MHz #VBW 1 MHz  Sweep 99.87 ms (2001 pts

Copyright 2000-2008 Agilent Technologies

|

% Agilent R T |Freg/Channel
Mkrl 37.16 GHz
Ref 10 dBm #Atten 10 dB 4239dBm || _Center Freq
ipeak 30.0000000 GHz
Log
10 Start Freq
dB/ 20.0000000 GHz
Offst I
10
dB Stop Freq
DI 40.0000000 GHz
-31.4
dBm N CF Step
2.00000000 GHz
LgAv - WW Auto Man
N Y —
g
ML 52 Pl i ff
i oo™ Freq Offset
S3 FC s 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT40, Chain 1, low channel

% Agilent R T |Freg/Channel
Mkrl 5.192 GHz
Ref 14 dBm #Atten 14 dB 1.18dBm || Center Freq
4Peak 10.0150000 GHz
Log 1
10 4 Start Freq
dB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz

LgAv Auto Man
M1 S2

LTV Freq Offset
S3 FC 2 V| arphigihids i sl 6 60000000 Hz

AAMM

a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies I

- Agilent R T |Freg/Channel
Mkrl 37.87 GHz

Ref 10 dBm #Atten 10 dB -4232dBm || Center Freq

4Peak 30.0000000 GHz

Log R

10 Start Freq

dB/ 20.0000000 GHz

Offst I

10

dB Stop Freq

DI 40.0000000 GHz

d%,'ﬁ ] CF Step

2.00000000 GHz

LgAv || Auto Man
Wm ™ “ 1

ML S s MWW%WW Freq Offset

S3 F 0.00000000 Hz

AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies
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802.11an, HT40, Chain 1, high channel

% Agilent R T |Freg/Channel
Mkrl 5.232 GHz
Ref 14 dBm #Atten 14 dB 6.92dBm || Center Freq
#Peak = 10.0150000 GHz
Log ? —_—
10 Start Freq
daB/ 30.0000000 MHz
Offst
10
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz
LgAv Auto Man
g Offset
S3 FC ‘ et e g i Pssspamatustisandl|  000io00 e
Y N N
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 37.81 GHz
Ref 10 dBm #Atten 10 dB -41.49dBm || Center Freq
#Peak 30.0000000 GHz
Log
10 Start Freq
daB/ 20.0000000 GHz
Offst | ——
10
dB Stop Freq
DI 40.0000000 GHz
-31.4
dBm 1 CF Step

2.00000000 GHz

T

M1S3 | ALY L Wm Freq Offset
S3 FG—= 0.00000000 Hz

AA
a(f): .
FTun Signal Track
Swp On Off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts

ICopyright 2000-2008 Agilent Technologies




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17018980 001

Test Report No.

Seite 272 von 283

Page 272 of 283

802.11an, HT40, Chain 0+Chain 1, low channel

% Agilent R T |Freg/Channel
Mkrl 5.192 GHz
Ref 20.6 dBm #Atten 14 dB 5.50dBm || Center Freq
#Peak 10.0150000 GHz
Log e
10 o Start Freq
daB/ 30.0000000 MHz
Offst
16.6
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz
LgAv Auto Man
55 Fo LI s i dl|  FTEd Offset
w 7 VRO e [N LCET
P WD T A i 0.00000000 Hz
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 37.35 GHz
Ref 16.6 dBm #Atten 10 dB -35.55dm || _Center Freq
30.0000000 GHz
#Peak
Log e
10 Start Freq
daB/ 20.0000000 GHz
Offst | ——
16.6
dB Stop Freq
DI 40.0000000 GHz
-31.4 - 1
dBm N CF Step
2.00000000 GHz
LgAv M“WM Auto Man
sy sl —

S
M1 S2 Al wMWMMWW Freq Offset

S3 F - 0.00000000 Hz
AA

a(f): .

FTun Signal Track

Swp On Off

Center 30.00 GHz Span 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts
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802.11an, HT40, Chain 0+Chain 1, high channel

% Agilent R T |Freg/Channel
Mkrl 5.242 GHz
Ref 20.6 dBm #Atten 14 dB 9.41dBm || Center Freq
#Peak 10.0150000 GHz
Log X
10 Start Freq
daB/ 30.0000000 MHz
Offst
16.6
dB Stop Freq
DI 20.0000000 GHz
-31.4
dBm CF Step
1.99700000 GHz
LgAv Auto Man
M1 S2
T YTy T Freq Offset
Y ™ sl b el 0,00000000 Hz
AA il
a(f): .
FTun Signal Track
Swp On off
Center 10.015 GHz Span 19.97 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 99.87 ms (2001 pts
ICopyright 2000-2008 Agilent Technologies I
% Agilent R T |Freg/Channel
Mkrl 37.72 GHz
Ref 16.6 dBm #Atten 10 dB -36.12dBm || Center Freq
#Peak 30.0000000 GHz
Log
10 Start Freq
daB/ 20.0000000 GHz
Offst | ——
16.6
dB Stop Freq
DI 40.0000000 GHz
-31.4 _
dBm . CF Step
2.00000000 GHz
LgAv MW»«M Auto Man
LT |
ML S2 AW
oo’ 4 m et Freq Offset
S3 FC g 0.00000000 Hz
AA
a(f): .
FTun Signal Track
Swp On off
Center 30.00 GHz Span 20 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (2001 pts
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5.2.7 Spurious Emission

RESULT: Passed
Date of testing : 2010-12-29 to 2011-01-10
Test standard : FCC part 15.407(b)(6)

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber
Test setup

Test Channel : Low/ Middle/ High

Operation mode : A, B

Ambient temperature : 20°C

Relative humidity : 56%

Atmospheric pressure : 101.0 kPa

Pre-test performed within frequency range 9kHz to 30Mhz, and the emissions level of below
30MHZz are too far below the limit, hence test result below 30Mhz are omitted.
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Table 51: Test result of Spurious Emissions, 802.11 a

a) Channel Low
Fundamental Frequency: 5180 MHz

Frequency Reading (dBuV) Factor Result @3m Limit @3m
H Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
10360.000 62.9 46.4 64.0 | 48.7 3.07 67.1 51.8 74.0 54.0
15540.000 3.56 74.0 54.0
20720.000 -5.38 74.0 54.0
b) Channel Mid
Fundamental Frequency: 5200 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
10400.000 64.0 | 475 6.4 50.6 3.14 68.5 53.7 74.0 54.0
15600.000 3.50 74.0 54.0
20800.000 -5.30 74.0 54.0
31200.000 -1.14 74.0 54.0
¢) Channel High
Fundamental Frequency: 5240 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
10480.000 64.5 47.3 65.7 50.4 3.27 69.0 53.7 74.0 54.0
15720.000 3.38 74.0 54.0
20960.000 -5.14 74.0 54.0
31440.000 -0.95 74.0 54.0
Note:

1. Item of margin shown in above table refers to average limit.

2. Remark “---" means that the emissions level is too low to be measured.
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Table 52: Test result of Spurious Emissions, 802.11 a, HT20

a) Channel Low
Fundamental Frequency: 5180 MHz

Frequency Reading (dBuV) Factor Result @3m Limit @3m
H Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
10360.000 55.5 41.3 58.2 42.9 3.07 61.3 46.0 74.0 54.0
15540.000 3.56 74.0 54.0
20720.000 -5.38 74.0 54.0
b) Channel Mid
Fundamental Frequency: 5200 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
10400.000 55.8 41.3 58.7 42.7 3.14 61.8 45.8 74.0 54.0
15600.000 3.50 74.0 54.0
20800.000 -5.30 74.0 54.0
31200.000 -1.14 74.0 54.0
¢) Channel High
Fundamental Frequency: 5240 MHz
Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuV/m) (dBuV/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
10480.000 55.4 | 415 58.8 42.5 3.27 62.1 45.8 74.0 54.0
15720.000 3.38 74.0 54.0
20960.000 -5.14 74.0 54.0
31440.000 -0.95 74.0 54.0
Note:

1. Item of margin shown in above table refers to average limit.

2. Remark “---" means that the emissions level is too low to be measured.
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Table 53: Test result of Spurious Emissions, 802.11 a, HT40

a) Channel Low
Fundamental Frequency: 5190 MHz

Frequency Reading (dBuV) Factor Result @3m Limit @3m
H \Y (dB) (dBuv/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
10380.000 55.0 | 39.9 | 59.8 [ 44.0 3.11 62.9 | 47.1 74.0 54.0
15570.000 3.53 74.0 54.0
20760.000 -5.34 74.0 54.0

b) Channel High
Fundamental Frequency: 5230 MHz

Frequency Reading (dBuV) Factor Result @3m Limit @3m

H Y (dB) (dBuV/m) (dBuV/m)

(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
10460.000 59.4 | 475 61.9 49.3 3.23 65.1 52.5 74.0 54.0
15690.000 3.41 74.0 54.0
20920.000 -5.18 74.0 54.0
31380.000 -0.99 74.0 54.0
Note:

1. Item of margin shown in above table refers to average limit.
2. Remark “---" means that the emissions level is too low to be measured.
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Table 54: Test result of Radiated Emissions below 1 ~ GHz, Horizontal polarization

0.0 dBu¥/m

Limit1: —_—

60

50

40 I 2

” bbb bt

20

10

-10.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency Reading Detector Corrected Result Limit Margin
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB)
1 30.0000 17.11 peak 19.84 36.95 40.00 -3.05
2 199.1182 20.17 peak 17.90 38.07 43.50 -5.43
3 267.1543 18.74 peak 15.58 34.32 46.00 -11.68
4 500.4208 11.54 peak 23.03 34.57 46.00 -11.43
5 751.1824 11.35 peak 25.57 36.92 46.00 -9.08
6 786.1723 8.68 peak 26.04 34.72 46.00 -11.28
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Table 55: Test result of Radiated Emissions below 1 ~ GHz, Vertical polarization

0.0 dBu¥/m

Limit1: —_—

60

50

b o

20

=
(78]
n
=r]

10

-10.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency Reading Detector Corrected Result Limit Margin
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB)
1 33.8878 15.51 peak 18.39 33.90 40.00 -6.10
2 53.3267 26.51 QP 9.16 35.67 40.00 -4.33
3 203.0060 17.71 peak 14.44 32.15 43.50 -11.35
4 267.1543 11.86 peak 15.56 27.42 46.00 -18.58
5 333.2465 13.88 peak 17.09 30.97 46.00 -15.03
6 500.4208 9.17 peak 20.75 29.92 46.00 -16.08

Table 56: Test result of Radiated Emissions above 1  GHz

Frequency Ant-Pol Meter Corrected Result Limit @3m

Reading Factor @3m
(MHz) H/V (dBuv) (dB) (dBuV/m) (dBuV/m)

Margin (dB)

Radiated emission frequencies above 1 GHz to 25 GHz were too low to be measured.




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

17018980 001

Seite 280 von 283
Page 280 of 283

Table 57: Test result of Spurious Emissions inrest  rict band
a) 802.11a
Test Frequency Reading (dBuV) Factor Result @3m Limit @3m
H Vv (dB) (dBuV/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
5150.000 28.27 | 8.30 | 32.60 | 16.20 335 66.10 | 49.70 74 54
5350.000 1548 | 6.33 | 17.13 | 6.63 335 50.63 | 40.13 74 54
b) 802.11a, HT20
Test Frequency Reading (dBuV) Factor Result @3m Limit @3m
H v (dB) (dBuVv/m) (dBuVv/m)
(MHz) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
5150.000 30.27 | 10.39 | 36.81 | 19.40 335 70.31 | 52.90 74 54
5350.000 1529 | 6.34 [ 1791 | 6.69 33.5 51.41 | 40.19 74 54
c) 802.11a, HT40
Test Frequency Reading (dBuV) Factor Result @3m Limit @3m
H v (dB) (dBuVv/m) (dBuVv/m)
(MH2z) Peak Ave Peak Ave Corr. Peak Ave Peak Ave.
5150.000 32.67 | 11.38 | 37.70 | 20.05 33.5 71.20 | 53.55 74 54
5350.000 16.58 | 6.37 | 17.24 | 6.66 33.5 50.74 | 40.16 74 54

Note:

1. Remark “---" means that the emissions level is too low to be measured.
2. The result is the highest value of radiated emission from restrict band of 4500 ~ 5150 MHz and 5350

~ 5460 MHz.
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

Photograph 2: Set-up for Radiated Emissions
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